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TEST REPORT CERTIFICATION

Applicant . Altai Technologies Limited
Manufacturer . Altai Technologies Limited
Product : Altai A8in (ac) Super WiFi Base Station
FCCID : UCC-WAS8011NAC-H
(A) Model No. : WAB01INAC-H
(B) Power Supply : DC 56V
(C) Test Voltage : DC 56V From POE Input AC 120V/60Hz

Tested for comply with:
FCC CFR 47 Part 15 Subpart E: 2014

Test procedure used:
ANSI C63.10: 2013
KDB789033D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Feb.01~Mar.14, 2016 Report of date: Apr.29, 2016
Prepared by : l CLL| g He Reviewed by : ! 2)/
Kayli He / Assistant STy LU/ Assistant Manager

® AL (Fu) AL
AUD|X Audix Technology (Shenzhen) Co., Ltd.
EMC# FMI#4& %M %
Stamp only for EMC Pept. Report

Approved & Authorized Signer : Signature: D i &
David Jin / Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.407 PASS
6dB&26Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(g) PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WA8011NAC-H Page 2-1

2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product : Altai A8in (ac) Super WiFi Base Station
Model No. : WAS011INAC-H
FCCID : UCC-WAS8011NAC-H

Operation Frequency  : IEEE 802.11a: 5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz; 5745MHz—5825MHz
IEEE 802.11n HT40: 2422MHz—2452MHz; 5755MHz—5795MHz
IEEE 802.11ac VHT20: 5745MHz—5825MHz
IEEE 802.11ac VHT40: 5755MHz—5795MHz
IEEE 802.11ac VHT80: 5775MHz

Modulation Technology : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac VHT20, VHT40, VHT80: OFDM(16QAM,
64QAM, 256QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM,

16QAM,QPSK,BPSK)
Antenna Assembly : Sector Antenna, 2.4GHz: 14dBi gain,
Gain Panel Antenna, SGHz: 20dBi gain
Applicant - Altai Technologies Limited

Units 209, 2/F, Lakeside 2.10 Science Park West Avenue, Hong
Kong Science Park, Shatin, Hong Kong, China

Manufacturer : Altai Technologies Limited
Units 209, 2/F, Lakeside 2.10 Science Park West Avenue, Hong
Kong Science Park, Shatin, Hong Kong, China

POE : Manufacturer: FSGREAT;M/N: GRT-560110A
INPUT:AC 100-240V 50/60Hz
OUTPUT:56V 1100mA

Date of Test : Feb.01~Mar.14, 2016
Date of Receipt 2 Jan.26, 2016
Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode (nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
6 Low :CH149 5745
IEEE 802.11a 6 Middle: CH157 5785
6 High: CH165 5825
MCSO0 Low :CH149 5745
IEEE 802.11nHT20 MCS0 Middle: CH157 5785
MCS0 High: CH165 5825
MCS0 Low :CHI51 5755
IEEE 802.11nHT40 MCS0 High: CH159 5795
MCSO0 Low :CH149 5745
IEEE 802.11acVHT20 MCS0 Middle: CH157 5785
MCS0 High: CH165 5825
MCSO0 Low :CH151 5755
IEEE 802.11acVHT40 MCSO High: CH159 5705
IEEE 802.11acVHTS80 MCS0 CHI155 5775

Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Note: 2. This device use MIMO Mode, test with two antenna transmit
simultaneously and comply with KDB662911D01 V02r01.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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2.1.Tested Supporting System Details

No.

Description ACS No.

Manufacturer

Model

Serial Number

N/A

DELL

PP09S

N/A

Notebook [Power Cord: Unshielded, Detachable, 1.8m

Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachable, 4.0m(Bond one ferrite core)

2.2.Block diagram of connection between the EUT and simulators

EUT Notebook
POE LAN
l Adapter
AC Mains l
AC Mains

(EUT: Altai A8in (ac) Super WiFi Base Station)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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2.3. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber : Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber :  Registration Number: 794232
Valid Date: Jul.12, 2016

Certificated by Industry Canada
EMC Lab. : Registration Number: IC 5183A-1
Valid Date: May. 14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Valid Date: Mar.31, 2017

2.4. Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty
Uncertainty for Conduction emission test 3.4dB (150KHz to 30MHz)

in No. 1 Conduction
2.6dB (30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 2.6dB (30~200MHz, Polarization: V)

in 3m chamber 3.0dB (200M~1GHz, Polarization: H)
2.8dB (200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 6.3dB (1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.7dB (6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3 6dB
Emission test in RF chamber )
Uncertainty for.CQnductlon Spurious 7 0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842 | Apr.28,15| 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ESH2-Z5 100429 Oct.18,15 1 Year
4. L.I.S.N#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.28,15 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15| 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15| 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.28,15| 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver —| EUT Peripheral
L ] A ] A
80cm
0.8m|
=~
LISN#1 LISN#2 R §
——

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Altai A8in (ac) Super WiFi Base Station (EUT)

Model No. : WAS01INAC-H
Serial No. : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of]
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 3 :V1#CE120116 Report DatalA'Alai\ACS 150H055-1T.EM6 (4) Data: 4 1%CE2016 Report Data\A'AltaiACS 15QH05511.EMG (4)
4ooLevel (dBuv) Date: 20116-03-06 oo Level (dBuv) Date: 2016-03-06
87.5] 87.5
75.0 75.0]
62.5] ECCPARI5.C 62.5 FCCPART5C
cc G icc 1 G
50,01 i RCC PART 15 € (AVG) 500 FCC PART 15 € (AVG)
37.5) 31.5
25.0 25.0]
12.5) 12.5]
0.15 05 1 2 5 10 20 30 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
Site no :1# Conduction Data No  :3 Site no :1# Conduction Data No
Dis./Lisn 12015 ESH2-25 LINE Dis./Lisn :2015 ESHZ-2Z5 NEUTRAL
Limit, :FCC PART 15 C Limit. :FCC PART 15 C
Env./Ins. 125.27C/53% Engineer :Alvis—Tlu Env./Ins. 125.27C/53% Engineer :Alvis-Un
EUT :hltai ABin [ac) Super WiFi Base Station EUT :Altai ABin (ac) Super UiFi Base Station
Power Rating :DC 56V From POE Input AC 120%/60Hz Power Rating :DC 56V From POE Input AC 120V/60Hz
Test. Mode :Tx Mode Test HNode :Tx Mode
M/N: UABD1INAC-H M/N:WABD11NAC-H
LISH Cable Emission LISH Cable Emission
No Freq Factor Less Reading Level Limits Margin Remark Ho Freq Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB) (dB)  (dBuv) (dBu¥)  (dBuV) (dB) (MHz)  {dB) (dB)  (dBuV) (dBu¥)  (dBuv) (B
1 0.289  0.13 0.05 45.80 45.98 60.28 12.30  QF 1 0.299  0.13 0.05 46.69 46.87 60.28 13.41 QP
2 0.334  0.13 0.06 47.26 47.45 59.35 11.90 QF 2 0.337  0.13 0.06 45.81 46.00 59.27 13.27 QP
3 0.398  0.75 0.06 43.66 44.47 57.90 13.43  QF 3 0.393  0.14 0.06 44.32 24,52 57.99 13.47 QP
4 0.466  0.33 0.06 43.38 43.77 56.58 12.81  QF 4 0.461  0.14 0.06 4z.76 42.96 56.67 13.71 QP
5 0.679  0.15 0.06 43.44 43.65 56.00 12.35  QF s 0.686 0.15 0.06 43.26 43.47 56.00 12.53 QP
3 0.904 0.1% 0.07 43.18 43.41 56.00 12.59  oF 6 1.203 0.17 0.08 41.10 21.36 56.00 14.64 QP
Remarks: 1.Ewission Level=LISN Factor+Csble Loss+Reading. Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading
2.1f the sverage limit is met when uSing & guasi-peak detector. 2.If the average limit is met vhen using a quasi-peak detector
the EUT shall be deemwed to meet hoth limits and measurement the EUT shall be deswed to meet both limits and weasurement
with average detector i3 unnecessary. with average detector is unnecessary

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30 MHz ~1000MHz (In 3m Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,15| 1 Year
2. | EMI Spectrum Agilent E4407B MY41440292 | Apr.28,15| 1 Year
3. | Test Receiver | Rohde & Schwarz ESVS10 834468/011 | Apr.28,15 | 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15| 1 Year
5. |Bilog Antenna TESEQ CBL6112D 35375 Jun.30,15 [ 1 Year
6. RF Cable MIYAZAKI CFD400-NW(3.5M) No.3 Apr.28,15 | 1 Year
7. RF Cable MIYAZAKI CFD400-LW(22M) No.7 Apr.28,15 | 1 Year
8. |Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15 | 1 Year

9. | Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A

4.1.2.For frequency range 1 GHz~40GHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. |Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15 1 Year
2. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year
3. Amplifier Agilent 8449B 3008A02495 | Apr.28,15 1 Year
4. RF Cable Hubersuhner | SUCOFLEX106 77977/6 Apr.28,15 1 Year
5. Horn Antenna ETS 3116 00060088 Nov.18.15 1 Year
6. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

TURN TABLE

Combining Network H AMP HSpectrum
AnalABSORBER

— PC System

Receiver

For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

”:IF

(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —p
ABSORBER
(30cm maximum)

z

TURN TABLE | 1.5m
(Styrene)

AMP | |Spectrum Analyzer| |

PC System
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz. Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remarks : (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5-1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10,6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 1499 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1. Altai A8in (ac) Super WiFi Base Station (EUT)

Model Number : WA8011NAC-H
Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.
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4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.
All other emission comply with 15.407 (b)(1) requirements.

Duty cycle

Agilent Spectrum Analyrer - Swoepl 54

Sweep Time 100.0 ms Avg Type: Log-Pur
PHO: Wide —+— Trig: Free Run
IFGiaim: L nw Abten: 20 48

Ref Offset 11 dB
Ref 20.00 dBm

Wf‘ﬁ T bk et LT T H T e PR e R wi

Center 3.745000000 GHz Span 0 Hz
Res BW 100 kHz #VYBW 100 kHz Sweep 100.0 ms (1001 pts)

5505 STATUS

SweeplControl

Sweep Time
100.0 ms

Note: The Duty Cycle is close to 100%.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075



AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen) Co., Ltd.
Page 4-6

Frequency: 30MHz~1GHz

Data: 3 File: E'2016 Report Data' AL TAIACS 15QH055-rLEMG (4)
50 Level (dBulf/m) Date: 2016-03-06

FCC PART 15 C (3M)

0 30 224 418. 612, 8086. 1000
Frequency (MHz)
Site no. : 3w Chawber Data na. : 3
Dis. / Ant. @ 3w 2015 CBLE112D 35375 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 20.67C/55% Engineer : Danjon
EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Hode : Tx Mode
WABO11NAC-H
Aint. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark

(MHz)  (dB/m] (dB) {dBu¥) (dBuV/m) (dBuV/m)  (dE)

1 187.140 10.21 1.46 28.40 40.07 43.50 3.43 QP
2 199.750 10.60 1.51  24.10 36.21 43.50 7.29 QP
3 251.160 13.57 1.71  21.84 37.12 46.00 8.88 QP
4 264.740 14.20 1.76 20.82 36.76 46.00 9.22 QF
5 272.500 14.05 1.79  22.51 36.35 46.00 7.65 QF
6 801.150 21.11 3.26 9.89 34.26 46.00  11.74 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Data: 4 File: E:2016 Report Data'A\AL TAIACS 15QH055-IL.EMG (1)
p LEve! (dBuVim) Date: 2016.03.06
FCC PART 15 C (3M)
I
un———J
%30 224, 118, 612 806. 1000
Frequency (MHz)

Site no. : 3m Chanber Data no. : 4

Dis. / Ant. : 3m 2015 CBL6112D 35375 Ant. pol. : VERTICAL

Limit : FCC PART 15 € (3X

Env. / Ins. : 20.67C/55% Engineer : Donjon

EUT : Altai L8in (ac) Super WiFi Base Station

Power rating : DC 56V From POE Inpur AC 120W/60Hz

Test Mode : Tx Mode

WAE01INAC-H
inc.  Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV]  (dBuV/m) ([dBuV/m) [dE

1 37.760 15.34 0.61 15.99 31.94 40.00 8.08 P
2 57.160 7.64 0.85  25.17 33.66 40.00 6.3 P
3 83.350 8.43 1.02  20.07 29.52 40.00  10.48 P
4 187.140 10.21 1.26 25.18 36.85 43.50 6.65 oF
5 251.160 13.57 1.71  14.35 29.63 46.00  16.37 oF
6 B801.150 21.11 3.26 8.53 32.90 46.00  13.10 oF

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
The emission levels that are 20dB kelow the official
limit are not reported.
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Frequency: 1GHz~18GHz

015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Date: 2016-02-01

FCC PART 15C REAK

FCC PART 1€ AV

M

1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chanber Data no. @ 2
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Enginser Leo-Li
EUT Altai ABin (ac) Super WiFi Base Station
Fower rating : DC 56V From POE Input AC 120V/60Hz
Test Node IEEES0Z.11a  S745MHz Tx
WABO1INAC-H
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Reading  Level  Limits Nargin Remark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (dBuV/m)  (dB
1 5745.000 34.55  9.90 35.11 100.35 103.69 74.00 -35.69 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

2. The emission levels that are 20dE below the official
limit are not reported.
Data: 9 12015 ReportAAL TAIACS 150H055R1-FCC-56HZ.EMB (132)

Date: 2016-02-01

FCC PART! 15C PEAK

60
05000 8400. 10800. 13200, 15600. 18000
Frequency (MHz)
dite no. 3m Chamber Data no. i 9
Dis. / Ant. Im 2015 3115-4877 int. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Enginser Leo-Li1
EUT Altal ASin (ac) Super WiFi Base Station
Power rating DC 56V From POE Input AC 120W/60HzZ
Test Mode IEEEGD2.11a 5745MHz Tx

WAEO1INAC-H

Data:

120

1 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)

Level (dBuVim}

Date: 2016-02-01

FCC PART 15C

FCC PART 1

% 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
gite no. : 3m Chember Data no. & 1
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FERK
Env. / Ins. 237C/54%
Enginesr Leo-Li
EUT : Altai ASin (ac) Supsr WiFi Base Station
Fover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1la  574SMHz Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho. Fred. Factor Loss  factor Reading  Level  Limits Hargin Rewark
(MHz) (dB/w) (4B (dE) (dBUV)  (dBuV/m) (dBuV/m)  (GB
1 5745.000  34.55 9.0 35.11  85.25 107.55  74.00 -33.53 Peak

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading

~Amp Factor

Z. The emission levels that are 20dB below the official
limit are not reporced
Data: 7 File: F:12015 Report AALTARACS 15QH055R 1-FCC-56HZEMG (132)

Date: 2016-02-01

o Level (dBuVim)

o

FCC PART 15C PEAK

6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Fite no. Sw Chamber Data no. i 7

Dis. / Ant. S 2015 3115-4877 Ant. pol. : VERTICAL

Limit FCC PART 15C FERE

Env. / Ins. 237C/54%

Engineer Leo-Li1

EUT Altai ASin (ac) Super WiFi Base Station

Power rating :

Test Hode

DC 56 Frow POE Input AC 120V/60Hz
IEEES0Z.11a  5745MHz Tx
WAB011NAC-H

Audix Technology (Shenzhen) Co., Ltd.
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Test Node

Power rating

Data: 10 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-01
120
'ART| 15C PEAK
2
g0 FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11a  5745MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 11490.000 39.09 12.54  35.33 32.46 50.76 54.00 3.24 Average
2 11490.000 39.09 12.54  35.33 44.79 63.08 74.00  10.91 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 13 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuvim) Date: 2016-02-01
120
FCC PARTI 15C PEAK
60
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station

DC 56V From POE Input AC 120W/60Hz
IEEEB0Z.1la  5825MHz Tx
WABO11NAC-H

Data: 8 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
Level (dBuV/m} Date: 2016-02-01
120
FCC PART 15C PEAK
2
60
FCC PART 15C AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 8
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11a  574SMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 11290.000 39.09 14.54  35.33 31.27 49.57 54.00 4.43  hverage
2 11490.000 39.09 14.54  35.33 24,19 62.49 74.00 11.51 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 11 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)

Level (dBuVim}

120

Date: 2016-02-01

FCC PART 15C PEAK

60
Y G000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 11
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FEAR
Env. / Ins. 237C/54%
Enginesr Leo-Li
EUT : Altai ASin (ac] Super UiFi Base Station

Power rating :
Test Hode

DC 56V From POE Input AC 120V/60Hz
IEEEB0Z.1la  S582SMHz Tx
WABO11NAC-H

Audix Technology (Shenzhen) Co., Ltd.
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Data: 14 Fil 12015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-01
120
'ART| 15C PEAK
Z
60
FCC PART 15C &V
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11a  5825MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 11650.000 39.19 12.66 35.29 32.36 s0.92 54.00 3.08 Average
2 11650.000 39.19 12.66 35.29 44.90 63.46 74.00  10.5¢ Peak

Remarks: 1. Emission Level= Antenna Factor + Cshle Loss + Reading
-imp Factor
2. The emission levels that are 20dB kelow the official
limit are not reported.

Data: 16 File: F:2015 Report' AVALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dB Date: 2016-02-01
120
1
'ART15C PHAK
60

FCC PART 15(

o

1000 2000. 3000.

4000. 5000. 6000
Frequency (MHz)

Site no. 3m Chanber Data no.
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Enginser Leo-Li
EUT Altai ABin (ac) Super WiFi Base Station
Fower rating : DC 56V From POE Input AC 120V/60Hz
Test Node IEEES0Z.11a  SO25MHz Tx
WABO1INAC-H
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Reading  Level  Limits Nargin Remark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (dBuV/m)  (dB
1 5825.000 34.60  9.93  35.08 102.26  111.71 74.00 -37.71 Peak

z. T
1

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading

imp Factor
he emission levels that are 20dE below the official
imit are not reporved.

Data: 12 015 Report! AIALTAIRACS 15QH055R1-FCC-5GHZ.EMG (132)
Level (dBuV/m} Date: 2016-02-01
120
FCC PART 15C PEAK
2
60
FCC PART 15C AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. @ 1%
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11a  5825MHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 11650.000 39.19 14.66  35.29 31.96 50.52 54.00 3.48 hverage
2 11650.000 39.19 14.66  35.29 24.03 62.59 74.00 11.41 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.

Data: 15 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)

Level (dBuVim} Date: 2016-02-01

120

FCC PART 15C P

% 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
gite no. : 3m Chember Data no. i 15
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FERK
Env. / Ins. 237C/54%
Enginesr Leo-Li
EUT Altai kBin (ac) Super WiFi Base Station
Fover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1la  5825MHz Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho. Fred. Factor Loss  factor Reading  Level  Limits Hargin Rewark
(MHz) (dB/w) (4B (dE) (dBUV)  (dBuV/m) (dBuV/m)  (GB
1 5325.000  34.60 9.93 35.08 100.52  109.97  74.00 -35.97 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official
limit are not reporced
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Data: 21 File:

Level (dBu!

120

015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Date: 2016-02-01

ART 15C PEAK

60
2 goon
Site no.
Dis. / knt.
Limit
Env. / Ins.
Engineer
EUT

Pover rating :

8400. 10800. 13200. 15600. 18000
Frequency (MHz)
im Chanmber Dbata no.
im o 2015 3115-4877 int. pol. : HORIZCNTAL
FCC PART 15C PEAK
23%C/54%
Leo-Li

Altai ASin (ac) Super WiFi Base Stacion
DC 56V From POE Input AC 120V/60Hz

Test Mode IEEES02.11a  S785MHz Tx
UABO1INAC-H
Data: 22 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuVim) Date: 2016-02-01
120
FCC PARTI 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode IEEES02.1la  S785MHz Tx
UABOLINAC-H
inc.  Cable  ANP Emission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB
1 11570.000 35.14 12.60  35.31 32.54 50.97 54.00 3.03  Average
2 11570.000 35.14 12.60  35.31 44.85 £3.28 74.00  10.72 Peak

Remarks: 1.

Emission Level= Intenna Fector + Cable Loss + Reading
~imp Factor

The emission levels that are Z0dB below the official
limit are not reported.

Data: 23 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
120 Level (dBuV/m} Date: 2016-02-01
FCC PART 15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 3
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11a  578SMHz Tx
WABO11NAC-H
Data: 24 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuV/m) Date: 2016-02-01
FCC PART 15C PEAK
2
60 FCC PART 15C AV
l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 24
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai hBin (ac) Super UiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1la  5785MHz Tx
WABO11NAC-H
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11570000 35.14 14.60  35.31 31.58 50.01 54.00 3.95  hverage
2 11570.000 35.14 14.60  35.31 43.59 62.02 74.00 11.58 Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB below the official
limit are not reporced

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 26 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132) Data: 25

Level (dBu! Date: 2016-02-01 Level (dBuv/m)y
120 120

1 1

AUDIX Technology (Shenzhen) Co., Ltd.
Page 4-11

112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Date: 2016-02-02

FCC PART 15C H

FCC PART 15[) AV FCC PART 15§ AV

0 1000 2000. 3000. 4000. 5000. 6000 U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : Zite no. : 3m Chamber Data no. @ 25
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEESO0Z.1la  S785MHz Tx Test Hode IEEESDZ.11a  578SMHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dE| (MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB)
1 5785.000 34.57 9.91 35.10 101.98  111.36 74.00 -37.36 Peak 1 s5785.000 34.57 9.91 35.10 100.53  109.91 74.00 -35.81 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-kmp Factor -dmp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 27 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 28 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuvim) Date: 2016-02-01 120 Level (dBuV/m) Date: 2016-02-01

! 1

FCC PARTI 15C REAK FCC PART 15C

60 FCC PART 14f AV 60 FCC PART 1

1000 2000. 3000. 4000. 5000. 6000 % 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)

Site no. : 3m Chanber Data no. @ 27 Site no. 3m Chamber Data no. : 28
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C FEAR
Env. / Ins. 237C/54% Env. / Ins. : 237C/54%
Enginser Leo-Li Enginesr : Leo-Li
EUT Altai ABin (ac) Super WiFi Base Station EUT Altai kBin (ac) Super WiFi Base Station
Fower rating : DC 56V From POE Input AC 120V/60Hz Power rating : DC 56V From FOE Input AC 120V/60Hz
Test Node IEEES0Z.11nHT20  S745MHz Tx Test Hode IEEES0Z.11nHT20  S745HHzZ Tx
WABO1INAC-H WABD11NAC-H
anc.  Cable  ANP Ewission Ant.  Cakle  ANP Ewission
No. Fred. Factor Loss factor Reading  Level  Limits Nargin Remark No. Freq. Factor Loss factor Reading  Level  Liwits HMargin Rewark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (@BuV/m)  (dB) (MHz) (dB/m)  (4B)  (4B) (dBuV)  (dBuV/m) (dBuVim)  (dB
1 5745.000 34.55  @.90  35.11  102.04  111.38 74.00 -37.38 Peak 1 5745.000 34.55  9.50  35.11 99,67  109.01 74.00 -35.01 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

~imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

~imp Factor
The emission levels that are 20dB below the official
limit are not reporced

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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Data: 33 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132) Data: 35 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Level (dBu! Date: 2016-02-01 Level (dBuv/m)y Date: 2016-02-01
120 120

ART 15C PEAK FCC PART 15C PEAK

60 60
0 6000 8400. 10800. 13200. 15600. 18000 U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 33 Zite no. : 3m Chamber Data no. : 35
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHTZ0 — 5745MHz Tx Test Hode : IEEES0Z.11nHTZ0  S745MHz Tx
UABO1INAC-H WABO11NAC-H
Data: 34 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 36 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
Level (dBuvim) Date: 2016-02-01 Level (dBuV/m) Date: 2016-02-01
120 120
FCC PARTI 15C PEAK FCC PART 15C PEAK
2 2
60 60
FCC PART 15C AV FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000 l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 3% Site no. : 3m Chamber Data no. : 36
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station EUT : Altai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HNode IEEEG02.11nHT20  5745MHz Tx Test Hode : IEEES0Z.11nHT20  5745MHz Tx
UABOLINAC-H WABO11NAC-H
inc.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB] (HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11450.000 35.00 12.54  35.33 32.87 51.17 54.00 2.83  lverage 1 11450000 35.09 14.54  35.33 31.43 45.73 54.00 4.27 hverage
2 11490.000 35.00 12.54  35.33 44.13 £2.43 74.00  11.57 Peak 2 11490.000 35.09 14.54  35.33 4486 62.96 74.00 11.04 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor ~lmp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 38 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132) Data: 37 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Level (dBu! Date: 2016-02-01 Level (dBuv/m)y Date: 2016-02-01
120 120

1
1

ART 15C BEAK FCC PART 15C

g0 FCC PART 15[] AV 60 FCC PART 154 AV

0 1000 2000. 3000. 4000. 5000. 6000 U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 35 Zite no. : 3m Chamber Data no. @ 37
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHTZ0  S785MHz Tx Test Hode : IEEES0Z.11nHT20  S7SSMHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dE| (MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 5785.000 34.57 9.91 35.10 102.41  111.73 74.00 -37.79 Peak 1 s5785.000 34.57 9.91 35.10 100.24  109.62 74.00 -35.62 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-kmp Factor -dmp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 41 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 39 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
Level (dBuvim) Date: 2016-02-01 Level (dBuV/m) Date: 2016-02-01
120 120
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
0 6000 8400, 10800, 13200. 15600. 18000 l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 41 Site no. : 3m Chamber Data no. : 39
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station EUT : Altai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HNode IEEES02.11nHT20  5785MHz Tx Test Hode : IEEEG0Z.11nHT20  5785MHz Tx
UABOLINAC-H WABO11NAC-H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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WABO11NAC-H

Data: 42 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-01
120
'ART| 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11nHT20  S785MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 11570.000 39.14 12.60 35.31 32.54 50.97 54.00 3.03  Average
2 11570.000 39.14 12.60 35.31 44.85 63.28 74.00  10.72 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 43 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuvim) Date: 2016-02-01
120
FCC PARTI 15C PEAK
60
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode IEEEG02.11nHT20  5825MHz Tx

Data: 40 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
Level (dBuV/m} Date: 2016-02-02
120
FCC PART 15C PEAK
2
60
FCC PART 15C AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 40
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20  S7SSMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 11570.000 39.14 14.60  35.31 31.26 49.69 54.00 4.31 hverage
2 11570.000 39.14 14.60  35.31 24.03 62.46 74.00 11.54 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 45 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)

Level (dBuVim}

Date: 2016-02-01

120

FCC PART 15C PEAK

0 6000

Site
Dis.
Limi
Env.
Engi.
EUT
Fove:
Test

8400. 10800. 13200. 15600. 18000
Frequency (MHz)
no. : 3m Chamber Data no. 45
/ Ant. Sm 2015 3115-4877 Ant. pol. : VERTICAL
t : FCC PART 15C FERE
/ Ins. 237C/54%
neer Leo-Li
Altai ABin (ac] Super UiFi Base Station
r rating : DC 56V From FOE Input AC 120V/60Hz
Mode IEEES0Z.11nHT2Z0 S5825MHz Tx

WABO11NAC-H

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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Data: 44 Fil 12015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 46 015 Report! AIALTAIRACS 15QH055R1-FCC-5GHZ.EMG (132)
Level {dBu! Date: 2016-02-01 Level (dBuV/m} Date: 2016-02-01
120 120
'ART| 15C PEAK FCC PART 15C PEAK
2 2
g0 FCC PART 15C AV 60 FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000 U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 44 Zite no. : 3m Chamber Data no. : 46
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C PEAR
Env. / Ins. : 23%C/54% Env. / Ins. 23%C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHTZ0  5825MHz Tx Test Hode : IEEES0Z.11nHT20  S5825MHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dE| (MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB)
1 11650.000 39.19 12.66 35.29 32.65 51.21 54.00 2.79 Average 1 11650.000 39.19 14.66  35.29 31.75 50.31 54.00 3.69 hverage
2 11650.000 39.19 12.66 35.29 44.28 62.84 74.00  11.16 Peak 2 11650.000 39.19 14.66  35.29 44.24 62.80 74.00 11.20 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor -amp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 43 File: F:2015 Report' AVALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 47 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
Level (dBr Date: 2016-02-01 Level (dBuV/m) Date: 2016-02-01
120 120
! 1

'ART15C PHAK FCC PART 15C PHAK

FCC PART 15(

o

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 48 gite no. : 3m Chember Data no. i 47
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C FERK
Env. / Ins. 23%C/ 54% Env. / Ins. : 23°C/54%
Enginesr Leo-Li Enginesr Leo-Li
EUT : Altai A8in (ac] Super WiFi Base Station EUT Altai kBin (ac) Super WiFi Base Station
Pover rating : DC 56V From PCE Input AC 120W/60Hz Fover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode : IEEES0Z.1lnHTZO  5825MHz Tx Test Hode : IEEES0Z.11nHTZ0  S825MHZ Tx
UAB0LINAC-H WASO11NAC-H
Ant. Cable  AMP Emission Ant. Cable  AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Nargin Remark Ho. Fred. Factor Loss  factor Reading  Level  Limits Hargin Rewark
(MHZ) (4B/m)  (dB)  (dB) (dBu¥)  (ABu¥/m) (ABuV/m) (4B (MHz) (dB/w) (4B (dE) (dBUV)  (dBuV/m) (dBuV/m)  (GB
1 5825.000  34.60 9.93  35.08  102.33  111.84  74.00 -37.84 Peak 1 5325.000  34.60 9.93 35.08 100.12  109.57  74.00 -35.57 Peak
Remarks: 1. Emission Level= Antemna Factor + Ceble Loss + Reading Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor ~Amp Factor
2. The emission levels that are z0dB below the official Z. The emission levels that are 20dB below the official

limit are not reported. limit are not reporced

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 54 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Level (dBu Date: 2016-02-01
120
1
ART| 15C PEAK
60

FCC PART 1§f AV

P

L]

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTZO — S745MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 5745.000 34.55 9.90 35.11 101.87  111.21 74.00 -37.21 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 61 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuVim) Date: 2016-02-01
120
FCC PARTI 15C PEAK
60
0 6000 8400, 10800, 13200. 15600. 18000

Frequency (MHz)

Site no. 3m Chanber Data no.

Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK

Env. / Ins. 237C/54%

Enginser Leo-Li

EUT Altai ABin (ac) Super WiFi Base Station

Power rating

Test Node

DC 56V From POE Input AC 120W/60Hz
IEEEB0Z.1lac VHTZO  5745MHZ Tx
WABO11NAC-H

Data:

120

53
Level (dBuv/m)

112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
Date: 2016-02-01

FCC PART 15C REAK

60
FCC PART 15" AV
U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 53
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11lac VHTZO0  574SMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 5745.000 34.55 9.90 35.11  100.57  109.91 74.00 -35.81 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-dmp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 59 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuV/m) Date: 2016-02-01
FCC PART 15C PEAK
60
0

6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 59
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit : FCC FART 15C FEAR

Env. / Ins. 237C/54%

Enginesr Leo-Li

EUT : Altai ASin (ac] Super UiFi Base Station

DC 56V From POE Input AC 120V/60Hz
IEEEB0Z.1lac WHTZ0  57a5MHz Tx
WABO11NAC-H

Power rating :
Test Hode

Audix Technology (Shenzhen) Co., Ltd.
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WABO11NAC-H

Data: 62 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-01
120
'ART| 15C PEAK
Z
60
FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTZO — S745MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 11490.000 39.09 12.54  35.33 32.76 51.06 54.00 2.94 Average
2 11490.000 39.09 12.54  35.33 45.25 63.55 74.00  10.45 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 63 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuvim) Date: 2016-02-01
120
FCC PARTI 15C PEAK
60
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode IEEES02.1lac VHT20  5625MHz Tx

Data: 60 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
Level (dBuv/m) Date: 2016.02-01
120
FCC PART 15C PEAK
2
60
FCC PART 15C AV
9 5000 8400, 10800. 13200. 15600. 13000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 60
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11lac VHTZO0  574SMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 11290.000 39.09 14.54  35.33 31.90 50.20 54.00 3.80 hverage
2 11490.000 39.09 14.54  35.33 24,97 63.27 74.00 10.73 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 65 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)

Level (dBuVim}

120

Date: 2016-02-01

FCC PART 15C PEAK

60
Y G000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 65
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FEAR
Env. / Ins. 237C/54%
Enginesr Leo-Li
EUT Altai kBin (ac) Super WiFi Base Station

Power rating :

Test

DC 56V From POE Input AC 120V/60Hz
IEEEB0Z.1lac WHTZ0  5825MHz Tx
WABO11NAC-H

Hode

Audix Technology (Shenzhen) Co., Ltd.
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Data: 64 Fil 12015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-01
120
'ART| 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTZO — S525MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 11650.000 39.19 12.66 35.29 32.85 51.41 54.00 2.59 Average
2 11650.000 39.19 12.66 35.29 44.74 63.30 74.00  10.70 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB kelow the official
limit are not reported.

Data: 67 File: F:2015 Report' AVALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dB Date: 2016-02-01
120
1
'ART15C PHAK
60

FCC PART 15(

Power rating

1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Enginser Leo-Li
EUT Altai ABin (ac) Super WiFi Base Station

DC 56V From POE Input AC 120W/60Hz

Test Node IEEEB0Z.1lac VHTZO  5825MHZ Tx
WABO11NAC-H
Ant. Cable  AMP Emission
No Fred. Factor Lo3s factor  Reading  Level  Limits Hargin Rewarlk
(MHz) (dB/w)  (dEB) (dB] {dBuw) (@B /) [dBUV/m) (4B
1 5825.000 34.60 9.93 35.08 102.58  112.03 74.00 -35.03 Peak

Remarks: 1.

Emission Level= Intenna Fector + Cable Loss + Reading
~imp Factor

The emission levels that ere 20dB below the official
limit are not reported.

Data: 66 015 Report! AIALTAIRACS 15QH055R1-FCC-5GHZ.EMG (132)
Level (dBuV/m} Date: 2016-02-01
120
FCC PART 15C PEAK
Z
60 FCC PART 15C AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 6
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11lac VHTZO0  5525MHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 11650.000 39.19 14.66  35.29 31.57 50.13 54.00 3.87 hverage
2 11650.000 39.19 14.66  35.29 44,89 63.45 74.00  10.55
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 68 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuVim} Date: 2016-02-01

FCC PART 15C PHAK

o

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
gite no. 3m Chamber Data no. i 68
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FERK
Env. / Ins. 237C/54%
Enginesr Leo-Li
EUT Altai kBin (ac) Super WiFi Base Station
Fover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1lac WHTZD  S82SHMHZ Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho. Fred. Factor Loss  factor Reading  Level  Limits Hargin Rewark
(MHz) (dB/w) (4B (dE) (dBUV)  (dBuV/m) (dBuV/m)  (GB
1 5325.000  34.60 9.93 35.08  99.58  109.03 74.00 -35.0%

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

2. The emission levels that are 20dE below the official
limit are not reporced

Audix Technology (Shenzhen) Co., Ltd.
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Data: 73 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132) Data: 75 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Level (dBu! Date: 2016-02-01 Level (dBuv/m)y Date: 2016-02-01
120 120

ART 15C PEAK FCC PART 15C PEAK

60 60
0 6000 8400. 10800. 13200. 15600. 18000 U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 73 Zite no. : 3m Chamber Data no. : 75
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.1lac VHT2O0 — 5785MHz Tx Test Hode : IEEES0Z.1lmc VHTZO0  S78SMHz Tx
UABO1INAC-H WABO11NAC-H
Data: 74 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 76 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
Level (dBuvim) Date: 2016-02-01 Level (dBuV/m) Date: 2016-02-01
120 120
FCC PARTI 15C PEAK FCC PART 15C PEAK
2 z
60 60
FCC PART 15C AV FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000 l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 74 Site no. : 3m Chamber Data no. : 76
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station EUT : Altai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HNode IEEES02.1lac VHT20  5785MHz Tx Test Hode : IEEES0Z.1lac VHT2O0  S78SMHz Tx
UABOLINAC-H WABO11NAC-H
inc.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB] (HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11570.000 35.14 12.60  35.31 31.85 50.28 54.00 3.72 lverage 1 11570000 35.14 14.60  35.31 31.24 45,87 54.00 4.13  hverage
2 11570.000 35.14 12.60  35.31 45.24 £3.67 74.00  10.33  Peak 2 11570.000 35.14 14.60  35.31 44.24 62.67 74.00  11.33 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor ~lmp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075



AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-20

Data: 78 Fil 12015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-01
120
1
'ART| 15C HEAK
g0 FCC PART 15[ AV
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTZO0 — S785MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 5785.000 34.57 9.91 35.10 102.59  111.97 74.00 -37.97 Peak
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading
-kmp Factor
The emission levels that are 20dB kelow the official
limit are not reported.
Data: 34 File: F:2015 Report' AVALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dB Date: 2016-02-04
120
1
60

FCC PART 1

1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Enginser Leo-Li
EUT Altai ABin (ac) Super WiFi Base Station
Fower rating : DC 56V From POE Input AC 120V/60Hz
Test Node IEEES0Z.11nHT40  S755MHz Tx
WABO1INAC-H
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Reading  Level  Limits Nargin Remark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (dBuV/m)  (dB
1 5755.000 34.55  9.91  35.11 99.58  108.93 74.00 -34.93 Peak

Remarks: 1.

Emission Level= Intenna Fector + Cable Loss + Reading
~imp Factor

The emission levels that ere 20dB below the official
limit are not reported.

Data:

120

77
Level (dBuv/m)

015 Report! AIALTAIRACS 15QH055R1-FCC-5GHZ.EMG (132)
Date: 2016-02-01

FCC PART 15C

60
FCC PART 15j) AV
U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 77
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11lac VHTZO0  S78SMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 s5785.000 34.57 9.91  35.10 99.89  109.27 74.00 -35.27 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-dmp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 83 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)

120

Level (dBuVim}

Date: 2016-02-04

FCC PART 15C

% 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
gite no. 3m Chamber Data no. i 83
Dis. / Ant. 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FERK
Env. / Ins. 237C/54%
Enginesr Leo-Li
EUT Altai kBin (ac) Super WiFi Base Station
Fover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40  S75SHHZ Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho. Fred. Factor Loss  factor Reading  Level  Limits Hargin Rewark
(MHz) (dB/w) (4B (dE) (dBUV)  (dBuV/m) (dBuV/m)  (GB
1 5755.000  34.55 9.91 35.11  87.56 106.91  74.00 -32.91 Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB below the official
limit are not reporced

Audix

Technology (Shenzhen) Co., Ltd.
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Data: 85 File:
Level (dBu!

015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)

120

Date: 2016-02-04

ART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode : IEEES0Z.11nHT40 — 57S5MHz Tx
UABO1INAC-H
Data: 86 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuVim) Date: 2016-02-04
120
FCC PARTI 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, : FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode IEEEG02.11nHT40  S5755MHz Tx
UABOLINAC-H
inc.  Cable  ANP Emission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(MHz] (dB/m) (dB) (dE) (dBu¥) (ABUY/ 1) (HBUV/m) (B
1 11510.000 35.11 12.56  35.33 31.18 45.52 54.00 4.48 lverage

2 11510.000 39.11 14.56  35.33 45.20 63.54 74.00  10.46

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
Z. The emission levels that are 20dE below the official
limit are not reported.

Data:

a7

Level (dBuv/m)

112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
Date: 2016-02-04

120
FCC PART 15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 87
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40  S7SSMHz Tx
WABO11NAC-H
Data: 88 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuVim} Date: 2016-02-04
FCC PART 15C PEAK
2
60
FCC PART 15C AV
l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 88
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai hBin (ac) Super UiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40  575SMHZ Tx
WABO11NAC-H
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11510000 35.11 14.56  35.33 31.38 45.73 54.00 4.27 hverage
2 11510.000 35.11 14.56  35.33 44.30 62.64 74.00  11.36 Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB below the official
limit are not reporced

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 91 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132) Data: 89 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Level (dBu! Date: 2016-02-04 Level (dBuv/m)y Date: 2016-02-04
120 120

ART 15C PEAK FCC PART 15C PEAK

60 60
0 6000 8400. 10800. 13200. 15600. 18000 U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 91 Zite no. : 3m Chamber Data no. : 83
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHT40 — 5755MHz Tx Test Hode : IEEES0Z.11nHT40  S79SMHz Tx
UABO1INAC-H WABO11NAC-H
Data: 92 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 90 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuvim) Date: 2016-02-04 120 Level (dBuV/m) Date: 2016-02-04
FCC PARTI 15C PEAK FCC PART 15C PEAK
2 H
60 60
FCC PART 15C AV FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000 l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 92 Site no. : 3m Chamber Data no. : 90
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station EUT : Altai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HNode IEEES02.11nHT40  5795MHz Tx Test Hode : IEEES0Z.11nHT40  5795MHz Tx
UABOLINAC-H WABO11NAC-H
inc.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB] (HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11550.000 35.15 12.61  35.30 32.41 50.87 54.00 3.13  Average 1 11550000 35.15 14.61  35.30 3i.28 45.74 54.00 4.26  hverage
2 11590.000 35.15 12.61  35.30 45.01 £3.47 74.00  10.53 Peak 2 11580.000 35.15 14.61  35.30 44.26 62.72 74.00  11.28 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor ~lmp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced
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Data: 93 Fil 12015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-04
120
'ART| 15C HEEAK
60
FCC PART 151 1AV
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. : 3m Chanmber Dbata no.
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : HORIZCNTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54%
Engineer : Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode : IEEES0Z.11nHT40 — 5755MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 5795.000 34.58 9.92  35.08 97.82  107.23 74.00 -33.23 Peak
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading
-kmp Factor
The emission levels that are 20dB kelow the official
limit are not reported.
Data: 104 File: F:2015 Report' AVALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dB Date: 2016-02-04
120
1
'ART| 15C HEAK
60
FCC PART 1 4
0 1000 2000. 3000. 4000. 5000, 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 104
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, : FCC PART 15C PEAK
Env. / Ins. : 237C/54%
Engineer : Leo-Li
EUT : iltai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode : IEEEG02.1lac VHT40  S795MHz Tx
UABOLINAC-H
inc.  Cable  ANP Emission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB
1 5795.000 34.58  9.92  35.08 95.86  105.27 74.00 -31.27 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 94 015 Report! AIALTAIRACS 15QH055R1-FCC-5GHZ.EMG (132)
120 L6vel (4BuVim) Date: 2016-02-04
ECC PARTI5C BEAK
60 FCC PART 15 \Av
® 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 94
Dis. / int. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion

Power rating : DC S6V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHT40  S795MHz Tx
WASO11NAC-H

Ant. Cable  ANP Emission
Ha. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5795.000 34.56 9.8z 35,09 97.26  106.67 74.00 -32.67 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.

Data: 103 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuVim} Date: 2016-02-04
FCC PART 15C BHAK
60 v
l 1000 2000. 3000, 4000. 5000. 6000

Frequency (MHz)

Site no. : 3m Chamber Data no. : 103
Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C FEAR

Env. / Ins. : 237C/54%

Enginesr Leo-Li

EUT Altai kBin (ac) Super WiFi Base Station

Power rating : DC 567 From FPOE Input AC 120V/60Hz
Test Mode : IEEEG0Z.1lac VHT40  S795MHzZ Tx
WABO11NAC-H

Ant. Cable  AMP Ewission
Ho. Fred. Factor Loss  factor  Reading Level  Limits Margin Rewark
(MHz) (dB/m)  (GB) (aB) (dBuv) (dBUY/ 1) (ABUV/ 1) (aB
1 5795.000 34.58 9.9z  35.09 93.55  108.93 74.00 -34.85 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official
limit are not reporced
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Data: 105 File:

Level (dBu!

120

015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Date: 2016-02-04

ART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber bata no. : 105
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHT40  S755MHz Tx
UABO1INAC-H
Data: 106 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuvim) Date: 2016-02-04
120
FCC PARTI 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no. : 106
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode IEEES02.1lac VHT4O0  5795MHz Tx
UABOLINAC-H
inc.  Cable  ANP Emission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB
1 11550.000 35.15 12.61  35.30 31.74 50.20 54.00 3.80 lverage
2 11590.000 35.15 12.61  35.30 44.29 £2.75 74.00  11.25 Peak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

~imp Factor
Z. The emission levels that are 20dE below the official

limit are not reported.

Data:

107

112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Level (dBuv/m)

Date: 2016-02-04

120
FCC PART 15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 107
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11lac VHT40 — 579SMHz Tx
WABO11NAC-H
Data: 108 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuVim} Date: 2016-02-04
FCC PART 15C PEAK
2
60
FCC PART 15C AV
l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 108
Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT : Altai ABin (ac) Super WiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1lac VHT40  S79SMHz Tx
WABO11NAC-H
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11550000 35.15 14.61  35.30 31.55 50.01 54.00 3.95  hverage
2 11580.000 35.15 14.61  35.30 44.26 62.72 74.00  11.28 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

~imp Factor

2. The emission levels chat are 20dE below the official

limit are not reporced.
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Data: 111 File:

Level (dBu!

120

015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Date: 2016-02-04

ART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber bata no. : 111
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHT40 — S75SMHz Tx
UABO1INAC-H
Data: 112 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level (dBuVim) Date: 2016-02-04
120
FCC PARTI 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no. : 112
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HNode IEEES02.1lac VHT40  575SMHz Tx
UABOLINAC-H
inc.  Cable  ANP Emission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB
1 11510.000 35.11 12.56  35.33 31.46 45.80 54.00 4.20  hverage
2 11510.000 35.11 12.56  35.33 44.03 £2.37 74.00  11.63 Peak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

~imp Factor
Z. The emission levels that are 20dE below the official
limit are not reported.

Data:

109

Level (dBuv/m)

112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)

Date: 2016-02-04

120
FCC PART 15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 109
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11lac VHT40 — S7SSMHz Tx
WABO11NAC-H
Data: 110 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
120 Level (dBuVim} Date: 2016-02-04
FCC PART 15C PEAK
2
60
FCC PART 15C AV
9 6000 8400, 10800, 13200. 15600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 110
Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT : Altai ABin (ac) Super WiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1lac VHT40  S7SSMHzZ Tx
WABO11NAC-H
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(HHzZ) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 11510000 35.11 14.56  35.33 31.56 45,50 54.00 4.10 hverage
2 11510.000 35.11 14.56  35.33 43.26 61.60 74.00  12.40 Peak

Remarks: 1.
~imp Factor

Emission Lewel= intenna Factor + Cable Loss + Reading

2. The emission levels chat are 20dE below the official

limit are not reporced.
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Data: 114 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132) Data: 113 112015 Report AIALTAIACS 15QH055R1-FCC-5GHZEMG (132)
Level {dBu! Date: 2016-02-04 Level (dBuV/m} Date: 2016-02-04
120 120
AK FCC PART 15C PEAK
60 60
FCC PART 150 AV FCC PART 154} AV
0 1000 2000. 3000. 4000. 5000. 6000 U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 114 Zite no. : 3m Chamber Data no. : 113
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Altai ASin (ac) Buper WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.1lac VHT40 — 57SSMHz Tx Test Hode : IEEES0Z.1lmc VHT40  57SSMHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dE| (MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 5755.000 34.55 9.91  35.11 96.85  106.20 74.00 -32.20 Peak 1 5755.000 34.55 9.91  35.11 98.26  107.61 74.00 -33.61 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-kmp Factor -dmp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 119 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 121 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
Level (dBuvim) Date: 2016-02-04 Level (dBuV/m) Date: 2016-02-04
120 120
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
0 6000 8400, 10800, 13200. 15600. 18000 l 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 119 Site no. : 3m Chamber Data no. @ 121
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ABin (ac) Juper WiFi Base Station EUT : Altai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HNode IEEES02.1lac VHTSO0  577SMHz Tx Test Hode : IEEES0Z.1lac VHTEO  S77SMHz Tx
UABOLINAC-H WABO11NAC-H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075




AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen) Co., Ltd.
Page 4-27

Data: 120 Fil 12015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-04
120
'ART| 15C PEAK
2
60
FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. im Chanmber bata no. : 120
Dis. / knc. im 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTS0  S77SMHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuv/ ) [dBuV/m) (dB
1 11550.000 39.13  12.58  35.31 31.26 49.66 54.00 4.34 Average
2 11550.000 39.13  12.58  35.31 43.26 61.66 74.00  12.34 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 132 File: F:2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EM6 (132)
Level (4B Date: 2016-02-04
120
1
ART 15C PIFAK
60
FCC PART A/S \i
0 1000 2000. 0. 5000. 6000
Frequency (MHz)
Site no. Im Chamber bata no. @ 132
Dis. / knt. 3m 2015 3115-4877 int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ABin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0%/60Hz
Test HMode IEEES02.1lac VHTS0  577SMHz Tx
UABOLINAC-H
inc.  Cahle MNP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (GBuV /) (dBUY/m) (dE
1 5775.000 34.57  9.91 35.10 94.85  104.23 74.00 -30.23 Peak

Remarks:

Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB kelow the official
limit are not reported.

Data: 122 015 Report! AIALTAIRACS 15QH055R1-FCC-5GHZ.EMG (132)
120 Level (dBuV/m} Date: 2016-02-04
FCC PART 15C PEAK
2
60
FCC PART 15C AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. @ 122
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11lac VHTSO0 — 577SMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 11550.000 39.13 14.58  35.31 31.68 50.08 54.00 3.92  hverage
2 11550.000 39.13 14.58  35.31 44.06 62.46 74.00 11.54 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 131 File: F:2015 Report AIALTAFACS 15QH055R1-FCC-5GHZEMG (132)
120 Level (dBuVim} Date: 2016-02-04
FCC PART 15C BHAK
60
0000 2000. 00, 301 5000, 6000
Frequency (MHz)
Site no. 3m Chamber Data mo. @ 131
Dis. / Ant. 3w 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C PEAR
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1lac VHTEO  S77SMHz Tx
WABO11NAC-H
Ant. Cable  AMP Emission
Ho Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dEuV)  {dBuV/m) (dBuV/m) (dB
1 §775.000 34.57 9.91  35.10 93.68  103.06 74.00 -29.06 Peak

Remarks: 1
-hmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. |[Cal. Interval

1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Amp HP 8449B 3008A02495 | Apr.28,15 1 Year

3. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year

4 HF Cable Hubersuhner | Sucoflex104 274094/4 Apr.28,15 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band
5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For devices with both operating frequencies and channel bandwidths contained within the band
5250-5350 MHz,

All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the band 5470-5725MHz,Emissions outside the band 5470-5725
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above
or below the band edges shall not exceed -17 dBm/MHz e.i.r.p.

For emissions at frequencies more than 10 MHz above or below the band edges, the emissions
power shall not exceed -27 dBm/MHz.

5.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2

Get the final compare with limit.

5.4.Test Results

Pass (The testing data was attached in the next pages.)
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FCC ID:UCC-WA8011NAC-H Page 5-2

: F:2015 Report\A'AL TAIACS 150H055R1-FCC.5GHZ.EME (132) Data: 6 File: F::2015 Report A\ALTAFACS 150H055R 1-FCC-5GHZ.EM6 (132}

Date: 2016-02-04 120 Level (dBuV/m} Date: 2016-02-04

FCC PART 15¢ PE,

60 60 1
ool N 4 et b st Aol
05350 5432, 5514, 5596, 5678. 5760 05350 5432. 5514, 5596. 5678, 5760
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 3 Site no. : 3m Chamber Data no. : 6
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Env. / Ina. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT : iltai ASin (ac) Super WiFi Base Stacion EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC S6V From POE Input AC 120W/60Hz Power rating : DC 56V From POE Inpuc AC 1200/ 60Hz
Test Mode : IEEESO0Z.1la  5745MHz Tx Test Hode : IEEES0Z.11a  5745MHz Tx
ULE01INAC-H WASO11NAC-H
Anc.  Cable  ANP Ewission Ant. Cable AP Ewission
No. Freq. Factor Loss factor Reading  Level  Limits Nargin Remark No. Freq. Factor Loss factor Reading  Level  Liwits HMargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (mHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuVim) (A
1 5460.000 34.33  9.76 35.25 44.36 53.20 74.00  20.80 Peak 1 5247.580 34.31  9.75 35.25 26.43 55.24 74.00 18.76 Peak
2 5715.000 34.53  9.88 35.12 44.79 54.08 74.00  19.92 Peak 2 5460.000 34.33  9.76  35.25 45.24 54.08 74.00 19.82 Peak
3 5725.000 34.53  9.89  35.12 53.10 62.40 74.00  11.60 Peak 3 §715.000 34.53 9.88 35.12 43.08 52.37 74.00 21.63 Peak
4 5750.980 34.55 9.90 35.11 100.64 109.98 74.00 -35.98 Peak 4 5725.000 34.53 9.89 35.12 52.19 61.49 74.00 12.51 Peak
5 §750.980 34.55 9.90  35.11 98.62  107.96 74.00 -33.96 Peak
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
2. The emission levels that are 20dB belov the official -Amp Factor
limit are not reported. 2. The emission levels that are 20dB below the official
limit are not reported.
Data: 4 2015 Report'A'ALTAIACS 150H055R 1-FCC-5GHZ.EM6 (132) Data: 5 12015 Report AIALTAIACS 15QH055R 1-FCC-5GHZEMG (132)
Date: 2016-02.01 129 LEve! (BUVIm) Date: 2016-02-04
4 5
6o FCC PART/15C AV o0 FCC PARTASE AV
| 2 3
05350 5432, 5514, 5596. 5678, 5760 Y5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : 4 Zite no. : 3m Chamber Data no. : 5
bis. / hnt. : 3m 2015 3115-4877 int. pol. : HORIZCNTAL Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limir : FCC PART 15C AV Limirt FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Tna. 23*%C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : kltai ABin (ac) Super WiFi Base Staction EUT Altai &Bin (ac) Super UiFi Base Station
Power rating : DC S6V From POE Input AC 120%/60Hz Pover rating : DC 56V From POE Input AC 120V/60HzZ
Test HNode : IEEEB02.1la  5745MHz Tx Test Hode : IEEES0Z.1la  5745MHz Tx
UABOLINAC-H WABO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freq. Factor Less factor Reading Level Limits Nargin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 5460.000 34.33  9.76 35.25 33.26 4z.10 52.00  11.90 Average 1 5432.820 34.28 9.75 35.26 34.35 43.12 54.00 10.88 Average
2 5715.000 34.53 9.88 35.12 35.99 45.28 54.00 8.72 Average 2 5460.000 34.33 9.76 35.25 33.88 42.72 54.00 11.28 Average
3 5725.000 34.53 9.89 35.12 43.17 5z.47 54.00 1.53 Average 3 §715.000 34.53 9.88 35.12 34.68 43.97 54.00 10.03 Average
4 5737.450 34.54¢ 9.90 35.12 88.60 97.92 52.00 -23.92 Average 4 §725.000 34.53 9.89  35.12 41.03 50.33 54.00 3.67 hverage
5 S740.320 34.5¢ 9.90 35.11 87.28 96.61 54.00 -42.61 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

Z. The emission levels that are Z0dE helow che official —imp Factor
limit are not reported. 2. The emission levels chat are 20dE below the official

limit are not reporced

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 17 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132)
Level {dBu! Date: 2016-02-02
120
'ART| 15C PEAK
]
60
0 5810 6108, 586. 6974, 7362, 7750
Frequency (MHz)
Site no. am Charber Data no. : 17
Dis. / knt. am 2015 3115-4877 ant. pol. : HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HMode IEEES02.11la  S825MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 5819.700 34.59  9.93  35.08 102.22  111.66 74.00 -37.66 Peak
z  5850.000 34.61  9.95  35.07 45.95 55.44 74.00  15.56 Peak
3 5860.000 34.62  9.95  35.07 45.19 54.69 74.00  19.31 Peak
4 7z50.000 36.10 10.74  35.50 46.97 55.31 74.00  15.68 Peak
5 7£57.520 36.581 11.16 35.68 45.69 £0.98 74.00  13.02 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading
—imp Factor
Z. The emission levels that are 20dB belov the official
limit are not reported.
Data: 18 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132)

Date: 2016-02-02

80 FCC PART 15C AV
]
o 5810 6198, 6586, 6974. 7362 7750
Frequency (MHz)

Site no. 3m Charber Data no.

Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 237C/54%

Engineer Leo-Li

EUT Altai ASin (ac) Super WiFi Base Stacion

Power rating : DC 56V From POE Input AC 120V/60Hz

Test Node IEEES02.1la  S825MHz Tx

WLE01INAC-H
int.  Cable WP Emission
Mo Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (8B/m)  (dB) (4B (dBu¥)  (dBu¥/m) (dBuV/m)  (dB

1 5819.700 34.59 9.93  35.08 91.16  100.62 54.00 -46.62 Average
z 5850.000 34.61 9.95 35.07 36.94 456,43 54.00 7.57 Average
3 5860.000 34.62  9.95  35.07 34.89 44,38 54.00 9.61 Average
4 7250.000 36.10 10.74  35.50 34.16 45.50 54.00 8.50 Average
5 7705.380 36.82 11.18  35.68 35.03 47.35 54.00 6.65 Averags

Remarks:

Emission Level= Antenna Factor + Cable Loss + Reading

-imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 20 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
120 Level (dBuV/m) Date: 2016-02-02
FCC PART 15C PEAK
5
60 +
U 5810 6198, 6. 6974, 7362, 7750
Frequency (MHz)
Site no. 3m Chamber Data ne. : 20
Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11a  5B825MHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5&23.580 34.55 9.93 35.08  100.30  109.74 74.00 -35.74 Peak
2 S&50.000 34.61  9.95  35.07 45.43 54.92 74.00  19.08 Peak
3 S&60.000 34.62  9.95  35.07 45.23 54.73 74.00  19.27 Peak
4 7250.000 36.10 10.74  35.50 46.06 57.40 74.00  16.60 Peak
5 T724.780 36.83 11.20  35.69 45,21 60.75 74.00  13.25 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~lwp Facror
2. The emission levels that are 20dB below the official
limit are not reporced
Data: 19 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level (dBuV/m} Date: 2016-02-02
120
60
4l
1
o 5810 6198, 6586. 6974, 7362. 7750
Frequency (MHz)
Site no. 3m Chamber Data no. : 13
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit. FCC PART 15C AV
Env. / Ina. 237C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11a  5825MHz Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5823.580 34.59 9.93  35.08 §9.56 99.00 54.00 -45.00 Average
2 s850.000 34.61 9.95 35.07 36.25 45.74 54.00 8.26 kverage
3 S860.000 34.62  9.95 35.07 34.32 43.82 54.00 10.18 Average
4 7250.000 36.10 10.74  35.50 34.18 45.52 54.00 8.48 Average
s 7705.380 36.82 11.18  35.68 35.04 47.36 54.00 6.64 Average
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading

-imp Factor

2. The emission levels that are 20dB below the official

limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075



AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen)

Co., Ltd.

Page 5-4

Data: 32 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132)
Level {dBu! Date: 2016-02-02
120
5
EAl
60 1 3
0 5350 5432, 514, 559 5678. 5760
Frequency (MHz)
Site no. am Charber Data no.
Dis. / knt. am 2015 3115-4877 ant. pol. : HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HMode IEEES02.11nHT20  5745MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 540%.480 34.22 9.74  35.27 46.42 55.11 74.00  18.59 Peak
z  5460.000 34.33  9.76  35.25 43.50 5z.34 74.00  21.66 Peak
3 5715.000 34.53  9.85  35.12 45.87 55.1% 74.00  15.54¢ Peak
4 5725.000 34.53  9.89  35.12 52.87 £2.17 74.00  11.53 Peak
5 5740.320 34.5¢  9.90  35.11 95.09  108.4% 74.00 -34.42 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading
—imp Factor
Z. The emission levels that are 20dB belov the official
limit are not reported.
Data: 31 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132)
Level (dBr Date: 2016-02-04
120
60
FCC PAR{|15C AV
3
1
o 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11nHT20  S745MHz Tx
ULE01INAC-H
inc.  Cahle MNP Emission
No. Freg. Factor Loss factor Reading  Lewel Limits Margin Remari
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE)
1 5431.180 34.28  9.75 35.26 33.28 4z.05 54.00  11.95 Average
2 5460.000 34.33  9.76 35.25 33.20 4z.04 54.00  11.96 Average
3 5715.000 34.53  9.88 35.12 36.14 45.43 54.00 8.57 Average
4 5725.000 34.53  9.89  35.12 43.44 5z.74 54.00 1.26 Average
5§ 5750.570 34.55 9.90  35.11 89.26 98.60 52.00 -24.60 Average

Remarks:

Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 29 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
120 Level (dBuV/m) Date: 2016-02-02
B
FCC PART 15( PE|
60 1 3
U 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
Site no. 3m Chamber Data no. : 23
Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT : Altai A8in (az) Super WiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT2Z0  5745MHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 S436.520 34.259 9.75  35.26 46.35 55.13 74.00  18.87 Peak
2 S460.000 34.33  9.76  35.25 44.08 52.92 74.00 z1.08 Peak
3 5715.000 34.53  9.88  35.12 44.55 53.87 74.00  20.13 Peak
4 5723.920 34.53  9.89  35.12 51.08 60.35 74.00  13.65 Peak
5 §725.000 34.53  9.89  35.12 49,18 55.48 74.00 15.5z Peak
6 S5745.520 34.55  5.90  35.11 99.01  105.35 74.00 -34.35 Peak

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1

Data: 30 015 Report AALTARACS 15QH055R 1-FCC-5GHZEMG (132)
Level {dBuVim) Date: 2016-02-02
120
o Tlﬁiﬁh
1 3
o 5350 5432, 5514. 5596. 5678. 5760
Frequency (MHz)
Site no. 3m Chamber Data no. : 30
Dis. / Ant. 3m 2015 3115-4877 int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20  S5745MHz Tx
WASD11NAC-H
Ant. Cehle  ANP Emission
Ho. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBuV)  (dBuV/m) (dBuVim)  (dB

1 5429.950 34.27 74 35.26 32.34 43.03 54.00 10
2 5460.000 34.33
3 §715.000 34.53
a4 5723.920 34.53
5§ §7z25.000 34.53
6 5748.520 34.55

[LERLELE R

90 35.11 88.32 97.66

76 35.25 33.84 42 .68 54,00 11,
88 35.12 34.18 43 .47 54,00 10,
g8 35.12 20,03 49.33 54.00 4.
g8 35.12 39.04 48,34 54.00 5.
54,00 -43,

91 verage
3z hverage
53 hverage
67 hverage
66 kverage
66 kverage

Remarks: 1.
-Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Emission Lewel= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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Data: 49 Fil 12015 Report\ A'ALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132) Data: 52 015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)

Level (dBu! Date: 2016-02-02 Level (dBuV/m)y Date: 2016-02-02
120 120

1

'ART| 15C PEAK FCC PART 15C PEAK
5 g
60 o = i 60 4
SRR SNPPEPR VY EO RPRY T Ty
0 5810 6108, 6586. 6974, 7362, 7750 U 5810 6198, 6. 6974, 7362, 7750
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 49 Site no. 3m Chamber Data no. @ 52
Dis. / Ant. @ 3m 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit FCC PART 15C PERE
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer ¢ Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Staction EUT : Altai A8in (az) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HMode : IEEES0Z.11nHTZO0  $825MHz Tx Test Hode : IEEES0Z.11nHTZ0  5825MHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5825.520 34.60  9.94  35.08  101.28  110.74 74.00 -36.74 Peak 1 S&25.520 34.60 9.94 35.08  100.96  110.42 74.00 -36.42 Peak
z  5850.000 34.61  9.95  35.07 46.10 55.59 74.00  15.41 Peak 2 S&50.000 34.61  9.95  35.07 46.07 55.56 74.00  18.44 Peak
3 5860.000 34.62  9.95  35.07 45.34 54.54 74.00  19.16 Peak 3 S&60.000 34.62  9.95  35.07 45.25 54.95 74.00  19.05 Peak
4 7z50.000 36.10 10.74  35.50 46.00 57.34 74.00  16.66 Peak 4 7250.000 36.10 10.74  35.50 46.43 57.77 74.00  16.23 Peak
5 7E7z.400 36.80 11.15  35.67 45.08 £0.36 74.00  13.64 Peak 5 7600620 36.76 11.07  35.64 45.97 61.16 74.00  1z.84 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 50 2015 Report AAL TAIACS 150H055R1-FCC-5GHZEMG (132) Data: 51 015 Report AAL TARACS 15QH055R1-FCC-5GHZEM6 (132)
Level {dB Date: 2016.02.02 Level (dBuV/m) Date: 2016-02-02
120 120
60 60
FCC PART 15C AV
il 4 4l
o 5810 6198, 6586, 6974. 7362 7750 o 5810 6198, 6586. 6974, 7362. 7750
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 50 Site no. : 3m Chamber Data no. : 51
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C AV Limit. : FCC PART 15C AV
Env. / Ins. : 237C/54% Env. / Ina. 237C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHTZ0  5825MHz Tx Test Hode IEEES0Z.11nHT20  S825MHz Tx
ULE01INAC-H WASO11NAC-H
inc.  Cahle MNP Emission Ant. Cable  AMP Emission
No. Freg. Factor Loss factor Reading  Lewel Limits Margin Remari Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE) (MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5819.700 34.59  9.93  35.08 90.63  100.07 54.00 -46.07 Average 1 5823.580 34.59  9.93  35.08 88.92 98.36 54.00 -44.36 kverage
2 5850.000 34.61  9.95 35.07 36.67 46.16 54.00 7.84 Average 2 5850.000 34.61 9.95  35.07 35.90 45.39 54.00 8.61 kverage
3 5860.000 34.62  9.95 35.07 34.70 44.20 54.00 9.80  Average 3 5860.000 34.62  9.95  35.07 34.13 43.63 54.00  10.37 Average
4 7250.000 36.10 10.74 35.50 34.15 45.49 54.00 8.51 Average 2 7250.000 36.10 10.74  35.50 34.17 45.51 54.00 8.48 kverage
5§ 7705.380 36.82 11.18 35.68 35.03 47.35 54.00 6.65 Average s 7705.380 36.82 11.18  35.68 35.01 47.33 54.00 6.67 Average
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-imp Factor -Amp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 55 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 58 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-02 Level (dBuV/m) Date: 2016-02-02
120 120
EAl FCC PART 15¢ P,
60 1 60 1 P
e - Rty
0 5350 5432, 5514, 5596. 5678. 5760 U 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 55 Site no. 3m Chamber Data no. : 58
Dis. / Ant. @ 3m 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit FCC PART 15C PERE
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer ¢ Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Staction EUT : Altai A8in (az) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 120%/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HMode : IEEEG0Z.1lac VHT20  5745MHz Tx Test Hode : IEEES0Z.1lac VHT2O0  5745NMHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5449.220 34.31  9.76  35.25 47.65 56.47 74.00  17.53 Peak 1 S426.670 34.27  9.74  35.26 46.30 55.05 74.00  18.55 Peak
z  5460.000 34.33  9.76  35.25 44.18 55.02 74.00  20.98 Peak 2 S460.000 34.33  9.76  35.25 45.03 53.87 74.00  20.13 Peak
3 5715.000 34.53  9.85  35.12 45.53 54.82 74.00  19.18 Peak 3 5715.000 34.53  9.88  35.12 45.66 54.95 74.00  19.05 Peak
4 5724.330 34.53  9.89  35.12 52.19 £1.43 74.00  12.51 Peak 4 5723.920 34.53  9.89  35.12 52.15 61.45 74.00 12.55 Peak
5 5725.150 34.54¢  9.89  35.12 50.65 55.96 74.00  14.04 Peak 5 §725.000 34.53  9.89  35.12 52.08 61.39 74.00 1z.61 Peak
£ S5735.270 34.5¢ 9.90  35.11  100.06  108.33 74.00 -35.35 Peak € 5750.950 34.55  5.90  35.11 100016  109.50 74.00 -35.50 Peak
Remarks: Emission Level= Intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 56 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 57 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level (dBr Date: 2016-02-01 Level (dBuV/m} Date: 2016-02-02
120 120
5
60 60
FCC PARTNAC AV v
1 3 2
o 5350 5432, 5514, 5596. 5678. 5760 o 5350 5432, 5514. 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 56 Site no. : 3m Chamber Data no. : 57
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C AV Limit. : FCC PART 15C AV
Env. / Ins. : 237C/54% Env. / Ina. 237C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.1lac VHT20 — 5745MHz Tx Test Hode IEEESDZ.11lac VHTZO0  574SMHz Tx
ULE01INAC-H WASO11NAC-H
inc.  Cahle MNP Emission Ant. Cable  AMP Emission
No. Freg. Factor Loss factor Reading  Lewel Limits Margin Remari Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE) (MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5460.000 34.33  9.76 35.25 33.23 4z.07 54.00  11.93 Average 1 5432.000 34.28 9.75  35.26 34.27 43.04 54.00  10.96 kverage
2 5715.000 34.53  9.88 35.12 35.34 44,63 54.00 9.37 Average 2 5a60.000 34.33  9.76  35.25 33.81 42.65 54.00  11.35 Average
3 5723.920 34.53  9.89  35.12 41.83 51.13 54.00 2.87 Average 3 5715.000 34.53 9.88 35.12 35.a2 44.71 54.00 2.28  kverage
4 5725.000 34.53  9.89  35.12 40.50 49.80 54.00 4.20  Average 2 5725.000 34.53 9.9 35.12 42.59 51.89 54.00 2.11  kverage
5 5738.270 34.54¢ 9.90 35.11 89.78 99.11 52.00 -25.11 Average 5 §750.570 34.55 9.90  35.11 88.73 98.07 54.00 -44.07 Average
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-imp Factor -Amp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 72
Level (dBu!

120

Fil

12015 Report\ A'ALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)
Date: 20116-02-02

i

ART15C PEAK

L]

5810 6108, 586. 6974, 7362, 7750
Frequency (MHz)
Site no. am Charber Data no.
Dis. / knt. am 2015 3115-4877 ant. pol. : HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HMode IEEES02.1lac VHTZO0  5625MHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 5823.580 34.59 9.9 35.08 102.01  111.45 74.00 -37.45 Peak
z  5850.000 34.61  9.95  35.07 48.23 57.72 74.00  16.28 Peak
3 5860.000 34.62  9.95  35.07 45.82 55.32 74.00  15.68 Peak
4 7z50.000 36.10 10.74  35.50 47.60 55.94 74.00  15.06 Peak
5 7£91.800 36.82 11.16 35.68 45.44 £0.74 74.00  13.26 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading
—imp Factor
Z. The emission levels that are 20dB belov the official
limit are not reported.
Data: 71 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132)
Level (dBr Date: 2016-02-02
120
60 FCC PART 15C AV
il
o 5810 6198, 6586, 6974. 7362 7750
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTZO — S525MHz Tx
ULE01INAC-H
inc.  Cahle MNP Emission
No Freg. Factor Loss factor Reading  Lewel Limits Margin Remari
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE)
1 5815.820 34.59  9.93  35.08 90.56  100.00 5%.00 -46.00 Average
2 5850.000 34.61  9.95 35.07 36.97 46.46 54.00 7.54 Average
3 5860.000 34.62  9.95 35.07 34.75 44.25 54.00 9.75  Average
4 7250.000 36.10 10.74 35.50 34.17 45.51 54.00 8.49  Average
5§ 7705.380 36.82 11.18 35.68 35.05 47.37 54.00 6.63 Average

Remarks:

Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 69
Level (dBuv/m)

015 Report AALTAIACS 15QH055R1-FCC-5GHZ.EM6 (132)

Date: 2016-02-02
120

FCC PART 15C PEAK

b PR R PSRN S A St R SR

0

5810 6198, 6. 6974, 7362, 7750
Frequency (MHz)
Site no. 3m Chamber Data no. : €3
Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT : Altai A8in (az) Super WiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11lac VHT2O0  S825MHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5519.700 34.55 9.95  35.08 99.42  105.86 74.00 -34.86 Peak
2 S&50.000 34.61  9.95  35.07 45.73 55.22 74.00  18.78 Peak
3 S&60.000 34.62  9.95  35.07 45.04 54.54 74.00  19.46 Peak
4 7250.000 36.10 10.74  35.50 46.14 57.48 74.00 16.5z Peak
5 T746.120 36.85 11.2z  35.70 45.65 61.02 74.00  12.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~lwp Facror
2. The emission levels that are 20dB below the official
limit are not reporced
Data: 70 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level (dBuV/m} Date: 2016-02-02
120
60
4 l
o 5810 6198, 6586. 6974, 7362. 7750
Frequency (MHz)
Site no. : 3m Chamber Data no. : 70
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit. : FCC PART 15C AV
Env. / Ina. 237C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11lac VHTZO0  5525MHz Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 s819.700 34.59 9.93  35.08 69.426 98.90 54.00 -44.90 Average
2 s850.000 34.61 9.95 35.07 35.83 45.32 54.00 8.68 Average
3 S860.000 34.62  9.95 35.07 3a.20 43.70 54.00  10.30 Average
4 7250.000 36.10 10.74  35.50 34.17 45.51 54.00 8.48 kverage
s 7705.380 36.82 11.18  35.68 35.04 47.36 54.00 6.64 Average

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 79 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 82 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-04 Level (dBuV/m) Date: 2016-02-04
120 120
RJ15C PEAK FCC PARY 15C PEAK
r
60 60
" o Pl v 'y bl 1 e, . - A,
0 5350 5435, 5520. 5605. 5690. 5775 U 5350 5435, 0. 5605. 5690. 5775
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 79 Site no. 3m Chamber Data no. @ 82
Dis. / Ant. @ 3m 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit FCC PART 15C PERE
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer ¢ Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Staction EUT : Altai A8in (az) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 120%/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HMode : IEEES0Z.11nHT40  S755MHz Tx Test Hode : IEEES0Z.11nHT40  5755MHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5460.000 34.33  9.76  35.25 45.65 54.49 74.00  19.51 Peak 1 S460.000 34.33  9.76  35.25 44.97 53.81 74.00  20.19 Peak
z  5715.000 34.53  9.85  35.12 53.95 £3.24 74.00  10.76 Peak 2 §715.000 34.53  9.88  35.12 53.21 62.70 74.00  11.30 Peak
3 5718.900 34.53  9.89  35.12 55.83 £9.13 74.00 4.57 FPeak 3 5723.150 34.53  9.88  35.12 61.01 T0.31 74.00 3.6 FPeak
4 5725.000 34.53  9.89  35.12 55.40 £5.70 74.00 5.30 FPeak 4 §725.000 34.53  9.89  35.12 55.69 64.99 74.00 5.01 FPeak
5 5735.025 34.5¢  9.90  35.11 95.16  108.43 74.00 -34.49 Peak 5 5740.150 34.54 5.90  35.11 97.584  107.17 74.00 -33.17 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 80 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 81 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Date: 2016-02-04 130 Level (dBuV/m} Date: 2016-02-04
60 60
FCC T[15C AV T 15C AV
1 F
o 5350 5435, 5520. 5605. 5690. 5775 o 5350 5435. 5520. 5605. 5690. 5775
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 80 Site no. : 3m Chamber Data no. : 81
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C AV Limit. : FCC PART 15C AV
Env. / Ins. : 237C/54% Env. / Ina. 237C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHT40 — 57S5MHz Tx Test Hode IEEES0Z.11nHT40  S7SSMHz Tx
ULE01INAC-H WASO11NAC-H
inc.  Cahle MNP Emission Ant. Cable  AMP Emission
No. Freg. Factor Loss factor Reading  Lewel Limits Margin Remari Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE) (MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5460.000 34.33  9.76 35.25 33.16 4z.00 54.00  12.00 Average 1 5460.000 34.33  9.76  35.25 33.47 42.31 54.00  11.69 kverage
2 5715.000 34.53  9.88 35.12 41.63 s0.92 54.00 3.08  Average 2 5715.000 34.53 9.88 35.12 40,65 49.94 54.00 4.06 kverage
3 5725.000 34.53  9.89  35.12 45.09 54.39 54.00 -0.39  Average 3 5725.000 34.53 9.9 35.12 43.82 53.12 54.00 0.88 Average
4 5744.400 34.55 9.90  35.11 78.64 87.98 54.00 -33.98 Average 2 5742.275 34.55 9.90  35.11 77.65 86.99 54.00 -32.29 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-iwp Factor -hmp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 98 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 95 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-04 Level (dBuV/m) Date: 2016-02-04
120 120
1
'ART| 15C PEAK FCC PART 15C PEAK
5 5
&0 v e 60 3
0 5770 6166. 562, 6958, 7354, 7750 U 5770 6166. 2. 6958, 7354, 7750
Frequency (MHz) Frequency (MHz)
Site no. am Charber Data no. Site no. 3m Chamber Data no. @ 95
Dis. / knt. am 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PELK Limit FCC PART 15C PERE
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC S6V From POE Input AC 120%/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test HMode IEEES02.11nHT40  5795MHz Tx Test Hode IEEES0Z.11nHT40  5795MHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dE) (dBuv) (GBuY /) (dBUV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5783.860 34.57  9.91  35.10 97.55  106.93 74.00 -32.93 Peak 1 5&03.660 34.58 9.9z 35.09 97.81  107.22 74.00 -33.2% Peak
z  5850.000 34.61  9.95  35.07 46.19 55.68 74.00  15.32 Peak 2 S&50.000 34.61  9.95  35.07 56.20 65. 69 74.00 5.31 FPeak
3 5860.000 34.62  9.95  35.07 44.75 54.25 74.00  19.75 Peak 3 S&60.000 34.62  9.95  35.07 50.90 601,40 74.00  13.60 Peak
4 7z50.000 36.10 10.74  35.50 4648 57.82 74.00  16.15 Peak 4 7250.000 36.10 10.74  35.50 46,59 58.23 74.00  15.77 Peak
5 7704.460 36.82 11.15  35.68 48.83 £1.15 74.00  12.55 Peak 5 T716.340 36.83 11.20  35.69 45.57 60.91 74.00  13.09 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 97 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 96 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level (dBr Date: 2016-02-04 Level (dBuV/m} Date: 2016-02-04
120 120
60 60
FCC PART 15C AV
4 &l 4 L.
o 5770 6166, 6562, 6958, 7354. 7750 o 5770 6166. 6562. 6958. 7354, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : Site no. 3m Chamber Data no. : 96
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-3877 Ant. pol. : VERTICAL
Limit, FCC PART 15C AV Limit. FCC PART 15C AV
Env. / Ins. 237C/54% Env. / Ina. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11nHT40 — S795MHz Tx Test Hode IEEES0Z.11nHT40  S79SMHz Tx
ULE01INAC-H WASO11NAC-H
inc.  Cahle MNP Emission Ant. Cable  AMP Emission
No Freg. Factor Loss factor Reading  Lewel Limits Margin Remari Ho Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE) (MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5785.840 34.57  9.91  35.10 78.03 87.41 54.00 -33.41 Average 1 s789.800 34.57 9.9z  35.09 77.84 87.24 54.00 -33.24 Average
2 5850.000 34.61  9.95 35.07 35.49 44.98 54.00 9.0z Average 2 s850.000 34.61 9.95 35.07 35.08 44.57 54.00 2.43 kverage
3 5860.000 34.62  9.95 35.07 34.55 44.05 54.00 9.95  Average 3 S860.000 34.62  9.95 35.07 34.22 43.72 54.00 10.28 Average
4 7250.000 36.10 10.74 35.50 34.12 45.46 54.00 8.54 Average 4 7250.000 36.10 10.74  35.50 3414 45.48 54.00 8.52 Average
5§ 7700.500 36.82 11.18 35.68 35.00 47.32 54.00 6.68 Average 5 7714.360 36.83 11.20 35.69 34.99 47.33 54.00 6.67 Average

Remarks:

Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1

Emission Level= kntenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16075
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Data: 99 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 102 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-04 Level (dBuV/m) Date: 2016-02-04
120 120
'ART| 15C PEAK FCC PART 15C PEAK
5
60 v W 60
0 5770 6166. 562, 69! 7354, 7750 U 5770 6166. 2. 6958, 7354, 7750
Frequency (MHz) Frequency (MHz)
Site no. am Charber Data no. Site no. 3m Chamber Data ne. : 102
Dis. / knt. am 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PELK Limit FCC PART 15C PERE
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HMode IEEES02.1lac VHT40  5795MHz Tx Test Hode IEEES0Z.11lac VHT40  S795MHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5789.800 34.57 9.9z 35.08 95.81  105.21 74.00 -31.21 Peak 1 5779.500 34.57  9.91  35.10 99.47  105.85 74.00 -34.85 Peak
z  5850.000 34.61  9.95  35.07 45.65 55.14 74.00  15.56 Peak 2 S&50.000 34.61  9.95  35.07 45,64 58.13 74.00 15.87 Peak
3 5860.000 34.62  9.95  35.07 46.45 55.95 74.00  15.05 Peak 3 S&60.000 34.62  9.95  35.07 45.49 54.99 74.00  19.01 Peak
4 7z50.000 36.10 10.74  35.50 46.88 58.22 74.00  15.78 Peak 4 7250.000 36.10 10.74  35.50 46.57 57.91 74.00  16.09 Peak
5 7736.140 36.84 11.22  35.68 47.54 £0.51 74.00  13.68 Peak 5 7635160 36.78 11.11  35.85 45.35 60.59 74.00  13.41 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 100 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 101 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level {dB Date: 2016.02-04 Level (dBuV/m) Date: 2016-02-04
120 120
1
60 60
FCC PART 15C AV
4 il 4 g
o 5770 6166, 6562, 6958, 7354. 7750 o 5770 6166. 6562. 6958. 7354, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 100 Site no. 3m Chamber Data no. 101
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit, FCC PART 15C AV Limit. FCC PART 15C AV
Env. / Ins. 237C/54% Env. / Ina. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11lac VHT40  S755MHz Tx Test Hode IEEESDZ.11lac VHT40 — 579SMHz Tx
ULE01INAC-H WASO11NAC-H
inc.  Cahle MNP Emission Ant. Cable  AMP Emission
No Freg. Factor Loss factor Reading  Lewel Limits Margin Remari Ho Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE) (MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5793.760 34.58 9.92  35.09 67.30 76.71 54.00 -22.71 Average 1 5783.860 34.57 9.91  35.10 67.98 77.36 54.00 -23.36 Average
2 5850.000 34.61  9.95 35.07 34.20 43.69 54.00  10.31 Average 2 5850.000 34.61 9.95  35.07 33.96 43.45 54.00  10.55 Average
3 5860.000 34.62  9.95 35.07 33.73 43.23 54.00  10.77 Average 3 5860.000 34.62  9.95  35.07 33.51 43.01 54.00 10.99 kverage
4 7250.000 36.10 10.74 35.50 34.14 45.48 54.00 8.5z Average 2 7250.000 36.10 10.74  35.50 34.15 45.49 54.00 8.51 kverage
5 7704.460 36.82 11.18 35.68 34.99 47.31 54.00 6.69 Average 5 7716.340 36.83 11.20 35.69 34.99 47.33 54.00 6.67 Average
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading

-imp Factor
The emission levels that are 20dB below the official
limit are not reported.

-Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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Data: 115 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 118 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
Level {dBu! Date: 2016-02-04 Level (dBuV/m) Date: 2016-02-04
120 120
ART 15C PEAK FCC PART/ 150 PEAK
60 60
ittt o s et gt
0 5350 5435, 5520. 5605. 5690. 5775 U 5350 5435, 0. 56 5690. 5775
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 11 Site no. 3m Chamber Data ne. : 118
Dis. / Ant. @ 3m 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit FCC PART 15C PERE
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer ¢ Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Staction EUT : Altai A8in (az) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 1Z0W/60Hz Pover rating : DC 56V From POE Input AC 120V/60Hz
Test HMode : IEEEG0Z.1lac VHT40  S7SSMHz Tx Test Hode : IEEES0Z.1lac VHT40  S75SMHz Tx
UABO1INAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 5424.375 34.26  9.74  35.26 45.85 54.59 74.00  19.41 Peak 1 5437.575 34.259 9.75  35.25 46.53 55.32 74.00  18.68 Peak
z  5460.075 34.33  9.76  35.25 44.70 55.54 74.00  20.46 Peak 2 S460.000 34.33  9.76  35.25 44.73 53.57 74.00  z0.43 Peak
3 5715.000 34.53  9.85  35.12 53.38 62,67 74.00  11.33 Peak 3 5715.000 34.53  9.88  35.12 52.71 62,00 74.00  12.00 Peak
4 5721.025 34.53  9.89  35.12 £2.08 71.38 74.00 2.62 FPeak 4 5722.725 34.53  9.89  35.12 59.38 65. 63 74.00 5.3z FPeak
5 5725.000 34.53  9.89  35.12 55.54 £5.24 74.00 5.76 FPeak 5 §725.000 34.53  9.89  35.12 57.65 66.93 74.00 7.0z FPeak
£ 5755.000 34.55  9.91  35.11 96.86  106.21 74.00 -32.21 Peak 6 S5745.650 34.55  5.90  35.11 95.16  107.50 74.00 -33.50 Peak
Remarks: Emission Level= Intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 116 2015 Report A\ALTAIACS 150H055R1-FCC-5GHZ.EMG (132) Data: 117 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level (dBr Date: 2016-02-04 Level (dBuV/m} Date: 2016-02-04
120 120
60 FCC T [15C AV 0 15C AV
)_r/‘[ i
05350 5435, 5520, 5605, 5690, 5775 05350 5435, 5520. 5605. 5690, 5775
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 116 Site no. : 3m Chamber Data no. @ 117
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit, : FCC PART 15C AV Limit. : FCC PART 15C AV
Env. / Ins. : 237C/54% Env. / Ina. 237C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac) Super WiFi Base Stacion EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode : IEEES0Z.1lac VHT40 — 57SSMHz Tx Test Hode IEEES0Z.11lac VHT40 — S7SSMHz Tx
ULE01INAC-H WASO11NAC-H
inc.  Cahle MNP Emission Ant. Cable  AMP Emission
No. Freg. Factor Loss factor Reading  Lewel Limits Margin Remari Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE) (MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5450.725 34.31  9.76 35.25 33.02 41.84 54.00  12.16 Average 1 5440.525 34.29  9.75  35.25 33.33 42.12 54.00 11.88 Average
2 5460.000 34.33  9.76 35.25 32.98 41.82 54.00  12.18 Average 2 5a60.000 34.33  9.76  35.25 33.17 42.01 54.00  11.99 Average
3 5715.000 34.53  9.88 35.12 40.27 49.56 54.00 4.44  Average 3 5715.000 34.53 9.88  35.12 37.71 47.00 54.00 7.00 Average
4 5723.150 34.53  9.89  35.12 42.56 51.86 54.00 2.14 Average 2 5724.000 34.53 9.8 35.12 40.98 50.28 54.00 3.72  Average
5§ 5725.000 34.53  9.89  35.12 42.18 51.48 54.00 2.52 Average 5 §725.000 34.53 9.89 35.12 39.86 49.16 54.00 4.84 hverage
6 5745.250 34.55 9.90  35.11 68.65 77.99 54.00 -23.99 Average 6 5743.125 34.55 9.90  35.11 69.05 78.39 54.00 -24.39 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor -Amp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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Data: 126 Fil 2015 Report AALTAIACS 150H055R1-FCC-5GHZ.EMG (132)
Level {dBu! Date: 2016-02-04
120
60
I e et
0 5350 5444, 538, 5632. 5726. 5820
Frequency (MHz)
Site no. am Charber Data no. : 126
Dis. / knt. am 2015 3115-4877 ant. pol. : HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Input AC 1Z0W/60Hz
Test HMode IEEES02.1lac VHTS0  577SMHz Tx
UABO1INAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 5459.980 34.33  9.76  35.25 44.49 55.33 74.00  20.67 Peak
z  5715.000 34.53  9.85  35.12 53.54 £2.83 74.00  11.17 Peak
3 5715.850 34.53  9.89  35.12 £4.28 75.58 74.00 0.42 FPeak
4 5725.000 34.53  9.89  35.12 55.13 £7.43 74.00 6.57 Peak
5 580z.140 34.58 9.9z 35.08 94.67  104.08 74.00 -30.08 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading
—imp Factor
Z. The emission levels that are 20dB belov the official
limit are not reported.
Data: 125 2015 Report AAL TAIACS 150H055R1-FCC-5GHZEMG (132)
Level {dB Date: 2016.02-04
120
60
FLC PART 15C AY
o 5350 5444, 5538, 5632 5726. 5820
Frequency (MHz)
Site no. 3m Chamber Data no. : 125
Dis. / Ant. am 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit, FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11lac VHTS0  S77SMHz Tx
ULE01INAC-H
inc.  Cahle MNP Emission
No. Freg. Factor Loss factor Reading  Lewel Limits Margin Remari
(MHz] (dB/m) (dE) idE) idBuv) (dBuW/a) (ABUV/m) (dE)
1 5460.000 34.33  9.76 35.25 33.01 41.85 54.00  12.15 Average
2 5715.000 34.53  9.88 35.12 40.75 50.04 54.00 3.96 Average
3 5722.240 34.53  9.89  35.12 42.34 51.64 54.00 2.36 Average
4 5725.000 34.53  9.89  35.12 4z.12 51.42 54.00 2.58 Average
5 5742.500 34.55 9.90  35.11 62.22 71.56 54.00 -17.56 Average
Remarks: Emission Level= Antenna Factor + Csble Loss + Reading

-imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 123 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EM6 (132)
120 Level (dBuV/m) Date: 2016-02-04
3
CIPART 15C PEAI
60
U 5350 5444, 8. 5632, 5726. 5820
Frequency (MHz)
Site no. 3m Chamber Data ne. : 123
Dis. / Ant. 3w 2015 3115-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.1lac VHTEO  S77SMHz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 S460.000 34.33  9.76  35.25 45.580 54.64 74.00  19.36 Peak
2 §715.000 34.53  9.88  35.12 62.65 71.97 74.00 %.03 FPeak
3 5715.950 34.53  9.88  35.12 65. 45 77.78 74.00 -3.78 Peak
4 §725.000 34.53  9.89  35.12 56.53 66.13 74.00 7.87 FPeak
5 5745.560 34.55  5.90  35.11 95.97  105.31 74.00 -31.31 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~lwp Facror
2. The emission levels that are 20dB below the official
limit are not reporced
Data: 124 015 Report AIALTAIACS 15QH055R 1-FCC-5GHZ.EMG {132)
Level (dBuV/m} Date: 2016-02-04
120
60
)
05350 5444, 5538, 5632. 5726. 5820
Frequency (MHz)
Site no. 3m Chamber Data no. : 124
Dis. / Ant. 3m 2015 3115-4877 Ant. pol. : VERTICAL
Limit. FCC PART 15C AV
Env. / Ina. 237C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Stavion
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEES0Z.11lac VHTSO0 — 577SMHz Tx
WASO11NAC-H
Ant. Cable  AMP Emission
Ho Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5460.000 34.33  9.76  35.25 33.28 42.12 54.00 11.88 Average
2 §715.000 34.53 9.88 35.12 3g.e0 49.09 54.00 4.21 kverage
3 s725.000 34.53 9.9 35.12 40.81 50.11 54.00 3.88  Average
4 5739.160 34.5¢ 9.90  35.11 65.32 74.65 54.00 -20.65 Average
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading

-hmp Factor
The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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Data: 127 File: F:2015 ReportiAL TAIACS 15QHO55R1-FCC-5GHZ.EMG (132) Data: 130 015 Report AALTARACS 15QH055R1-FCC-5GHZEMG (132)
1 Level (UBu Date: 2016-02.04 120 LEvel (dBuVim) Date: 2016-02-04
ARILGC PEAK FLC PART 15C PEAK
5
60 4 60 4 2
0
5730 6134, 538. 6942, 7346. 7750 05730 6134, 6538. 6042, 73486, 7750
Frequency (MHz) Frequency (MHz)
Site no. i 3m Chamber Data no. @ 127 Site no. : 3m Chamber Data no. : 130
Dis. / Ant. @ Im 2015 3115-4877 ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 3115-4877 int. pol. : VERTICAL
Limit 1 FCC PART 15C PEAK Limit FCC PART 15C FEAR
Env. / Ins. : 237C/54% Env. / Ins. 2370/54%
Enginssr : Leo-Li Engineer Leo-Li
EUT t Altal ASin (ac) Supsr WiF1 Base Stacion EUT Altsi A8in (mc] Super WiFi Base Station
Power rating : DC S6V From POE Input AC 120%/60Hz Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node : IEEEG0Z.1lac VHTSD  S5775MHz Tx Test Hode : IEEES0Z.llac VHTED  S7T7SHHzZ Tx
WABO01INAC-H WABO11NAC-H
Ant. Cable  ANP Emission Ant. Cehle  AMP Emission
No. Freq. Factor Loas factor Reading  Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz] (dB/m)  (dE} (dB} {(dBuv) (ABu¥/m) (dBuV/m) (dB] (MHz) (dB/m)  (dB) (dB) (dEuv) {dEuV/m) (dBuv/m) (dB
1 5794640 34.56 9.92  35.08 94.45  103.886 74.00 -29.86 FPeak 1 5804.740  34.58 9.3z 35.09 9z.66  102.09 74.00 -28.09 Peak
z 5850.000 34.61  9.95 35.07 57.60 £7.09 74.00 6.91 Peak 2 5850.000  34.61 9.95 35.07 54.62 64.31 74.00 9.69 Feak
3 5860.000 34.62  9.95 35.07 52.54 62,04 74.00  11.96 FPeak 3 5860.000  34.62  9.95  35.07 50.43 59.93 74.00 14.07 Pesk
4 7250.000 36.10 10.74 35.50 46.98 58.532 74.00  15.65 FPeak 4 7250.000  36.10 10.74  35.50 46.98  58.32 74.00 15.68 Peak
5 7653.040 36.79 11.13  35.66 48.63 50.89 74.00  13.11 FPeak 5 7618.700  36.77 11.08  35.65 48,68 60,89 74.00 13.11 Pesk
Remarks: 1. Emission Level= Intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor ~imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reporced
Data: 128 2015 Report A\ALTAIACS150H055R1-FCC-5GHZEME (132) Data: 129 015 Report AALTARACS 15QH055R 1-FCC-5GHZEMG (132)
Level (dB Date: 2016.02-04 Level {dBuVim) Date: 2016-02-04
120 120
1
60 60
FCC PART 15C AV
3 4 i % 4 £
05730 6134, 6538, 6942, 7346. 7750 05730 6134, 6538, 6942, 7346. 7750
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 128 Site no. : 3m Chamber Data no. : 123
Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 3115-4877 int. pol. : VERTICAL
Limit : FCC PART 15C AV Limit : FCO PART 15C AW
Env. / Ins. : 237C/54% Env. / Ins. 237C/54%
Engineer : Leo-Li Engineer Leo-Li
EUT : Altai ASin (ac] Super WiFi Base Station EUT Altai kBin (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Node : IEEES02.1lac VHTS0  S775MHz Tx Test Hode IEEES0Z.1lac VHTSO  S7T7SMHz Tx
WLE01INAC-H WASD11NAC-H
int.  Cable WP Emission Ant. Cehle  ANP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark Ho. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(MHz) (8B/m)  (dB) (4B (dBu¥)  (dBu¥/m) (dBuV/m)  (dB) (MHz) (dB/m)  (dB)  (dB) (dBuV)  (dBuV/m) (dBuVim)  (dB
1 5754.240 34.55  9.91  35.11 64.72 74.07 54.00 -20.07 Average 1 5744.140  34.55 9.90  35.11 62.01  71.35 54.00 -17.35 Average
z 5850.000 34.61 9.95 35.07 37.66 47.15 54.00 6.85 Averags 2 5850.000 34.61 9.85  35.07 37.18  46.67 54.00 7.33  hverage
3 5860.000 34.62  9.95  35.07 36.89 46,39 54.00 7.6l Average 3 S860.000 34.62 9.85  35.07 36.63 46.13 54.00 7.87 hverage
4 7248.040 36.10 10.74  35.50 34.16 45.50 54.00  8.50 Average 4 7250.000 36.10 10.74  35.50 32.16  45.50 54.00 8.50 hverage
5 7703.540 36.82 11.18  35.68 35.01 47.33 54.00 6.67 Averags 5 7695.460  36.82 11.18  35.68 35.00  47.32 54.00 6.68 Average
Remarks: Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20dB below the official Z. The smission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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6. 6dB&26dB Bandwidth Test
6.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. [Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year

2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year

3. RF Cable Marvelous Iopr 40210sFLEX|  NO.1 Oct.17.15 | 1 Year

Microwave Inc

6.2.Limit
6dB Bandwidth should be not less than 500kHz

6.3.Test Procedure

6dB Bandwidth:
The transmitter output was connected to a spectrum analyzer, The bandwidth of the

fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW for signal width below 20MHz and 300KHz RBW ,1MHz VBW for

Above 20MHz signal Bandwidth.

26dB Bandwidth:
The transmitter output was connected to a spectrum analyzer, The bandwidth of the

fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW The 26dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 26dB.

6.4.Test Results

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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6dB bandwidth

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA8011NAC-H
Test date: 2016-02-18 Pressure: 101.3£1.0kPa Humidity: 50.413.0%
Tested by: Donjon_Huang Test site: RF site Temperature: 21.3£0.6 C
6dB bandwidth
Test Mode CH (MHz) (If(lg;t)
ANTI ANT2
CH149 16.51 16.44 =500
11a CHI157 16.49 16.48 =500
CH165 16.47 16.51 =500
CH149 17.69 17.67 =500
11n HT20 CH157 17.71 17.71 =500
CH165 17.73 17.73 =500
CHI151 36.32 37.11 =500
Hn HT40 CH159 36.42 36.46 =500
CH149 17.73 17.68 =500
11lac VHT20 CH157 17.72 17.71 =500
CH165 17.68 17.57 =500
CHI151 36.44 35.12 =500
Hac VHT40 CH159 35.50 35.85 =500
11ac VHT80 CHI155 75.14 72.58 =500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075
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26dB bandwidth

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA8011NAC-H
Test date: 2016-02-18 Pressure: 101.311.0kPa Humidity: 50.4+3.0%
Tested by: Donjon_Huang Test site: RF site Temperature: 21.310.6 C
26dB bandwidth o
Test Mode CH (MHz) Ifgglt
ANTI ANT2 (KHz)
CH149 20.52 19.43 N/A
1la CH157 20.02 19.80 N/A
CH165 19.84 20.05 N/A
CH149 21.17 20.56 N/A
11n HT20 CH157 21.13 20.99 N/A
CHI165 20.64 20.91 N/A
CHI151 39.86 39.62 N/A
Hn HT40 CHI59 39.29 39.62 N/A
CH149 20.99 20.75 N/A
11ac VHT20 CH157 21.10 21.09 N/A
CH165 20.80 20.89 N/A
CHI151 39.03 38.68 N/A
Hac VHT40 CHI159 38.74 38.74 N/A
11ac VHT80 CHI155 78.29 77.79 N/A
Conclusion : PASS
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7. OUTPUT POWER TEST

7.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year
2. Power meter Anritsu ML2487A 6K00002472 | Aug.21,15 1Year
3. Power sensor Anritsu MA2491A 0033005 Aug.21,15 IYear
4. | Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
5. RF Cable Marvelous |qpr 40210SFLEX|  NO.1 Oct.17,15 | 1 Year

Microwave Inc
7.2.Limit

For the band 5.15-5.25 GHz.
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the

max-imum antenna gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1W.

7.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by 26dB attenuator.

2. For IEEE 802.11a and IEEE802.11n HT20 and 802.11ac VHT20 mode, use a PK power meter
which’s  bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test
modes’ PK output power.

3. For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So use the test method described in
KBD789033 clause E Method SA-1

1) Connect the antenna port to the spectrum analyzer and Set span of the spectrum to
encompass the entire emission bandwidth (EBW) of the signal.

2) Setthe RBW=1MHz and VBW =3MHz

3) Number of points in sweep > 2 Span / RBW

4) Detector = RMS

5) Sweep time = auto couple

6) Allow the sweep to “free run” and set the Trace average at least 100 traces in power
averaging (i.e., RMS) mode.

7) Compute power by integrating the spectrum across the 26 dB EBW of the signal using the

instrument’s band power measurement function with band limits set equal to the EBW
band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WA8011NAC-H Page 7-2
7.4.Test Results
EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA8011NAC-H
Test date: 2016-02-18 Pressure:101.8+1.0kPa | Humidity:50.313.0%
Tested by: Donjon Huang Test site: RF site Temperature:20.210.6 'C
Maximum Conducted output power
Test Frequency (dBm) Limit
M MH B
ode (MHz) ANTI ANT2 Total (dBm)
5745 11.67 11.57 14.63 13
1la 5785 12.60 11.78 15.22 13
5825 12.63 12.03 15.35 13
5745 11.41 11.07 14.25 13
11n HT20 5785 11.60 11.47 14.55 13
5825 11.93 10.88 14.45 13
5755 12.49 12.24 15.38 13
Hn HT40 5795 12.43 12.00 15.23 13
5745 11.43 11.88 14.67 13
11ac VHT20 5785 12.25 11.41 14.86 13
5825 12.48 11.45 15.01 13
5755 11.96 11.76 14.87 13
Hac VHTA40 5795 12.03 11.87 14.96 13
11ac VHTS80 5775 12.35 11.65 15.02 13
Conclusion: PASS

Directional Gain=Ganr+ 10log2(dBi)
=20dBi+3dBi
=23dBi> 6dBi
Output Power Limit=30dBm-(23dBi-6dBi)
=13dBm
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8. SPECTRAL DENSITY TEST
8.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year
2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
3. RF Cable Marvelous gy 40210SFLEX|  NO.1 Oct.17,15 | 1 Year
Microwave Inc
8.2.Limit

Band 5150-5250 MHz:
The e.i.r.p spectral density shall not exceed 10 dBm in any 1.0 MHz band.
Band 5250-5350 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5470-5725 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5725-5850 MHz:
The power spectral density shall not exceed 30 dBm in any 500 KHz band.

8.3.Test Procedure

For the Band 5.15-5.25GHz:
The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW; Detector: RMS mode.

For the band 5.725-5.85 GHz:

The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW,RMS Detector.

So use the test method described in KDB789033 clause E

1) Set the RBW=100kHz and VBW =3MHz

2) Number of points in sweep > 2 Span / RBW.(This ensures that bin-to-bin spacing is <

RBW?/2, so that narrowband signals are not lost between frequency bins.)
3) Sweep time = auto
4) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

5) Use the “peak search” function of spectrum analyzer find the max value, then add 10log

(500kHz/RBW) to the measured result.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.4.Test Results

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WAS011NAC-H

Test date: 2016-02-18 Pressure:101.8+1.0kPa Humidity:50.3%3.0%

Tested by: Donjon Huang Test site: RF site Temperature:20.210.6 'C

Power density
Test Frequency (dBm/500KHz) Limit
Mode (MHz) ANTI ANT2 Total (dBm/500KHz)
5745 -9.9473 -10.1673 -7.05 13
lla 5785 -9.8283 -10.2873 -7.04 13
5825 -9.9563 -10.5273 -7.22 13
5745 -10.7803 | -11.0053 -7.88 13
11n HT20 5785 -10.7663 -10.8463 -7.80 13
5825 -10.2723 | -11.2683 -7.73 13
5755 -13.9453 -14.0593 -10.99 13
H1n HT40 5795 -13.7463 | -13.4163 -10.57 13
5745 -10.3513 -10.1923 -7.26 13
11ac VHT20 5785 -9.9713 -9.6933 -6.82 13
5825 -10.0513 -10.1443 -7.09 13
5755 -15.7873 | -14.9923 -12.36 13
Hac VHT40 5795 -14.9973 | -15.0123 -11.99 13
I11ac VHT80 5775 -19.7583 -19.7523 -16.74 13
Conclusion: PASS

Directional Gain=Gant + 10log2(dBi)
=20dBi+3dBi
=23dBi> 6dBi
Output Power Limit=30dBm-(23dBi-6dBi)
=13dBm

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075




AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen) Co., Ltd.

Page 8-3

ANT 1

11a

11n HT20

5745MHz

sk 1 5 7 30960000000 GHz

Trig; Fris Sy
[T

el Cofyat 1)
Ref 11.00 dliem

Corter 574508 GHI
FHax BW 100 kM FVEW 1.0 WH

Bpan 3000 W1
Sweep LED ma {1904 pis)

5745MHz

[ 5 738960000000 GHz
lasker 1 5 738960000000 GH i

el Cofyat 1)
Ref 11.00 dliem

Coerser 374500 GH2 Epan 3000 Mz
#Rey BW 100 kM2 FYEW 1.0 MHI Sweep L0 may (1904 rin)

5785MHz

sk 1 5 7BISE0000000 GHz
Makss 1 3 FSGS00G0000 GH i

el Cofyat 1)
Ref 11.00 dliem

Corter S TAS0S GHI
FHax BW 100 kM FVEW 1.0 WH

Bpan 3000 W1
Sweep LED ma {1904 pis)

5785MHz

[ 5 78000000 GHz
Markse 1 5 PG Z10000000 GH i

el Cofyat 1)
Ref 11.00 dliem

Coerser 4 TH500 GH2 Epan 3000 Mz
#Rey BW 100 kM2 FYEW 1.0 MHI Sweep L0 may (1904 rin)

5825MHz

[ % 0324 70000000 G
Blarkay 1 5 B324 FOOD0000 GH: Trigs Fraa B
kmes 3

el Cofyat 1)
Ref 11.00 dliem

Covdar 5323500 CHI
FHax BW 100 kM FVEW 1.0 WH

Bpan 3000 W1
Sweep LED ma {1904 pis)

5825MHz

Mhavker 1 b B1BSHOO00000 GHz
Mlarse 1 581 BGE0O0N |:I|:ILH = Trigs Fraa B

el Cofyat 1)
Ref 11.00 dliem

Coriy 542500 GH Gpan 30.00 ki

FHax BW 100 kM FVEW 1.0 WH Sweep LED ma {1904 pis)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075




AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen) Co., Ltd.

Page 8-4

11n HT40

5755MHz

[ 5 752480000000 GHz
Markse 1 5752480000000 GH i

el Cofyat 1)
Ref 11.00 dliem

FVEW 1.0 WH

Epan B0.00 Wiz
Sweep T.20 ma {1904 rin)

5785MHz

sk 1 5 770960000000 GHz
T

Trig; Fris Sy

el Cofyat 1)
Ref 11.00 dliem

Bpan 3000 W1
FVEW 1.0 WH Sweep LED ma {1904 pis)

Trig; Fris Sy

el Cofyat 1)
Ref 11.00 dliem

Corter 5 TUS0S GHI
FHax BW 100 kM FVEW 1.0 WH

Epan B0.00 Wiz
Sweep T.20 ma {1904 rin)

Trig; Fris Sy

el Cofyat 1)
Ref 11.00 dliem

Bpan 3000 W1
FVEW 1.0 WH Sweep LED ma {1904 pis)

1lac VHT20

1lac VHT40

5745MHz

Trig; Fris Sy

Corter 574508 GHI
FHax BW 100 kM FVEW 1.0 WH

Bpan 3000 W1
Sweep LED ma {1904 pis)

5755MHz

Corser 475500 GH2 Epan B0.00 Wiz
#Rey BW 100 kM2 FYEW 1.0 MHI

Trig; Fris Sy

Bweep 7.20 ma {1004 pis)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WA8011NAC-H Page 8-5

1lac VHT80

5795MHz 5775MHz

11 R i B S U s

sk 1 5 7H37 20000000 GHz

Taf Cofyat 11 8 - ‘s - Rl Offyat 1 88

Ref 11.00 dliem 21,987 dE Rel 11,00 dBan

LJ
B TP T o,
I
|

Coerer 4. TUS00 GH2 Epan B0.00 Wiz

R ey Epan 188,
FRus BIN 100 kiz FVBW 1.0 W e 7.20 ma {1984 pix) s b ki b

FRes BW 100 kHr W 10 WM Ewerp 11.9 ms (1001 pix)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075




AUDIX )

FCC ID:UCC-WA8011NAC-H

AUDIX Technology (Shenzhen) Co., Ltd.

Page 8-6

ANT 2
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9.

9.1.Test Equipment

FREQUENCY STABILITY MEASUREMENT

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
PXA Signal .
1. Agilent N9030A |MYS51380221| Oct.18,15 1 Year
Analyzer
2. | Amplifier Agilent 8449B 3008 A02495 | Apr.28,15 1 Year
3. | JHom ETS 3115 | 95104877 | Oct.15,15 | 1 Year
Antenna
4 HF Cable | Hubersuhner | Sucoflex104 | 274094/4 | Apr.28,15 1 Year
9.2.Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such
that an emissions is maintained within the band of operation under all conditions of
normal operation as specified in the user’s manual or +20ppm

9.3.Test Procedure

1. The transmitter output (antenna port) was connected to the spectrum analyzer.
EUT have transmitted absence of modulation signal and fixed channelise. Set the
spectrum analyzer span to view the entire absence of modulation emissions
bandwidth. Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold
settings. fc is declaring of channel frequency. Then the frequency error formula is
(fc-f)/fc x 106 ppm and the limit is less than £20ppm The test extreme voltage is to change
the primary supply voltage from 85 to 115 percent of the nominal value

2. Extreme temperature rule is -30°C~50°C.

9.4.Test Result
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EUT: Altai A8in (ac) Super WiFi Base Station

M/N: WA8011NAC-H

Test date: 2016-02-26 Pressure:101.8+1.0kPa Humidity:50.84+3.0%
Tested by: Donjon Huang Test site: RF site Temperature:20.9+0.6 'C

Frequency Stability vs Voltage:

Test . Target o
Voltage {eéng) CH M(ai\(/.l gsa;dmg Frequi?lcy i{esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.033 5745 5.74 +20
CHI51 5755.029 5755 5.04 +20
. CH155 5775.038 5775 6.58 +20
AC 108V 25C
CH157 5785.029 5785 5.01 +20
CH159 5795.025 5795 4.31 +20
CH165 5825.034 5825 5.84 +20
Conclusion: PASS
Test . Target .
Voltage {eéng) CH M(ai\(/.l gsa;dmg Frequgeflcy i{esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.036 5745 6.27 +20
CHI151 5755.031 5755 5.39 +20
AC 120V 25°C CH155 5775.029 5775 5.02 +20
CH157 5785.034 5785 5.88 +20
CH159 5795.036 5795 6.21 +20
CH165 5825.029 5825 4.98 +20
Conclusion: PASS
Test . Target .
Voltage {eéng) CH Maéiivﬁ;ezu;mg Frequgeflcy l(lesult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.029 5745 5.05 +20
CHI51 5755.030 5755 5.21 +20
. CHI155 5775.029 5775 5.02 +20
AC 132V 25C
CH157 5785.034 5785 5.89 +20
CH159 5795.028 5795 4.83 +20
CHI165 5825.026 5825 4.46 +20
Conclusion: PASS
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Frequency Stability vs. Temperature:
Test . Target .
T Max. R
Voltage <§én I; CH a?M;I:Smg Frequency l({esllllj; (Lmrlg
(V) (MHz) pp pp
CH149 5745.022 5745 3.83 +20
CHI151 5755.046 5755 7.99 +20
. CHI155 5775.038 5775 6.58 +20
AC 120V -45°C
CH157 5785.026 5785 4.49 +20
CHI159 5795.041 5795 7.08 +20
CH165 5825.029 5825 4.98 +20
Conclusion: PASS
Test . Target ..
T Max. R
Voltage (%n g) CH a?MI_eI:;l(;mg Frequency I({es;;l)t (Lm:;‘;
(V) (MHz) pp pp
CH149 5745.028 5745 4.87 +20
CHI151 5755.039 5755 6.78 +20
. CHI155 5775.027 5775 4.68 +20
AC 120V -35C
CH157 5785.035 5785 6.05 +20
CH159 5795.042 5795 7.25 +20
CHI165 5825.031 5825 5.32 +20
Conclusion: PASS
Test . Target ..
T Max. R
Voltage (%n g) CH a?MIEEZK;mg Frequency I({esrlllll; (Lmrlg
(V) (MHz) PP PP
CH149 5745.031 5745 5.40 +20
CHI151 5755.029 5755 5.04 +20
. CHI155 5775.036 5775 6.23 +20
AC 120V -25°C
CH157 5785.042 5785 7.26 +20
CHI159 5795.038 5795 6.56 +20
CH165 5825.052 5825 8.93 +20
Conclusion: PASS
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Test . Target .
Voltage Eeéng) CH Ma?ivﬁ?;()hng Frequgeflcy I({esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.026 5745 4.53 +20
CH151 5755.033 5755 5.73 +20
AC 120V 15C CHI155 5775.047 5775 8.14 +20
CH157 5785.035 5785 6.05 +20
CH159 5795.034 5795 5.87 +20
CHI165 5825.021 5825 3.61 +20
Conclusion: PASS
Test . Target .
Voltage Eeéng) CH Ma?ivﬁ?;()hng Frequgeflcy I({esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.034 5745 5.92 +20
CH151 5755.027 5755 4.69 +20
. CHI155 5775.029 5775 5.02 +20
AC 120V -5C
CH157 5785.031 5785 5.36 +20
CH159 5795.037 5795 6.38 +20
CHI165 5825.029 5825 4.98 +20
Conclusion: PASS
Test . Target .
Voltage {eéng) CH Ma?ivﬁ?;()hng Frequgeflcy I({esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.037 5745 6.44 +20
CH151 5755.041 5755 7.12 +20
AC 120V s CHI155 5775.028 5775 4.85 +20
CH157 5785.026 5785 4.49 +20
CH159 5795.051 5795 8.80 +20
CHI165 5825.039 5825 6.70 +20
Conclusion: PASS
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Test . Target o
Voltage Eeéng) cH Maziiv}{}elzzcimg Frequi?lcy i{esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.029 5745 5.05 +20
CH151 5755.035 5755 6.08 +20
. CH155 5775.028 5775 4.85 +20
AC 120V 15C
CH157 5785.034 5785 5.88 +20
CH159 5795.026 5795 4.49 +20
CHI165 5825.027 5825 4.64 +20
Conclusion: PASS
Test . Target o
Voltage Eeéng) cH Maziiv}{}elzzcimg Frequgeflcy i{esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.034 5745 5.92 +20
CH151 5755.029 5755 5.04 +20
AC 120V 25°C CH155 5775.036 5775 6.23 +20
CH157 5785.042 5785 7.26 +20
CH159 5795.039 5795 6.73 +20
CHI165 5825.043 5825 7.38 +20
Conclusion:PASS
Test . Target .
Voltage Eeéng) CH Maziiv}{}elzzcimg Frequgeflcy i{esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.030 5745 5.22 +20
CH151 5755.031 5755 5.39 +20
. CH155 5775.041 5775 7.10 +20
AC 120V 35C
CH157 5785.039 5785 6.74 +20
CH159 5795.028 5795 4.83 +20
CH165 5825.031 5825 5.32 +20
Conclusion:PASS
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Test . Target .
Voltage {eéng) CH Maz(ivllil_elz';u;mg Frequgeflcy l(iesult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.029 5745 5.05 +20
CH151 5755.031 5755 5.39 +20
AC 120V 45°C CHI55 5775.029 5775 5.02 +20
CH157 5785.027 5785 4.67 +20
CH159 5795.034 5795 5.87 +20
CHI165 5825.038 5825 6.52 +20
Conclusion:PASS
Test . Target .
Voltage {eéng) CH Maz(ivllil_elz';u;mg Frequgeflcy l(iesult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.031 5745 5.39 +20
CH151 5755.036 5755 6.26 +20
AC 120V 55 CHI55 5775.029 5775 5.02 +20
CH157 5785.031 5785 5.36 +20
CH159 5795.042 5795 7.25 +20
CH165 5825.029 5825 4.98 +20
Conclusion: PASS
Test . Target .
Voltage Eeéng) CH Maziiv}{}elzzcimg Frequgeflcy i{esult Limit
(V) (MHz) ppm) (ppm)
CH149 5745.028 5745 4.87 +20
CHI151 5755.036 5755 6.26 +20
AC 120V 65°C CHI155 5775.029 5775 5.02 +20
CH157 5785.038 5785 6.57 +20
CHI159 5795.036 5795 6.21 +20
CH165 5825.039 5825 6.70 +20
Conclusion: PASS
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10. MPE ESTIMATION

10.1. Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/cm®) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Note: F= Frequency in MHz
10.2. Estimation Result

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA8011NAC-H

Test date: 2016-02-25 Pressure: 101.3+1.0kPa Humidity: 50.213.0%
Tested by: Donjon Huang Test site: RF site Temperature:20.410.6 'C
Frequency ()1)13?311(1 ; Output Antepna Ante?nna
Test Mode Power Gain Gain MPE
(MHz) Power . .
(dBm) (mW) (dBi) (Linear)

5745 14.63 29.04 20 100.00 0.5780

lla 5785 15.22 33.27 20 100.00 0.6621

5825 15.35 34.28 20 100.00 0.6823
5745 14.25 26.61 20 100.00 0.5296

11n HT20 5785 14.55 28.51 20 100.00 0.5675
5825 14.45 27.86 20 100.00 0.5546
5755 15.38 34.51 20 100.00 0.6870
H1n HT40 5795 15.23 33.34 20 100.00 0.6637
5745 14.67 29.31 20 100.00 0.5834

11ac VHT20 5785 14.86 30.62 20 100.00 0.6095
5825 15.01 31.70 20 100.00 0.6309
5755 14.87 30.69 20 100.00 0.6109
Hac VHTA0 75705 1496 | 3133 20 100.00 0.6237
11ac VHT80 5775 15.02 31.77 20 100.00 0.6323

PG
MPE= (R=20 cm)
4nR?
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11. ANTENNA REQUIREMENT
11.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. Antenna Connected Construction
The antennas used for this product are Panel antenna that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is 20dBi.
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12. DEVIATION TO TEST SPECIFICATIONS
[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16075






